HIROB0

46 HELICOPTER

nny

1346

uari

INSTRUCTION
MANUAL

i : > 4 DE1:EE: g J =2 7 /] - A6 ==
s ° X £ 0 * 7 eng O elage 0
d .. H 9 n 0O 013 =Ile V4
)z J R o a otor dia 46 d
o B0 b =gA TR IBRIFESHHYNET, ail rotor dia
Overa elQ 00g
Please read 3 a e ety betore attempting
gine / 46Cla
Od e pDle e e ople Da a please reag e o3 atio / 9 6
ection € ed ‘Alwa ollo ese rules for safe
peiore alle D J 10 e e ople
eep a d d ale place
dNge elfele pe dallo a pe etie el
O O e --- @ 0Q






Dz LHIC INTRODUCTION

COETIRBEHERGPH6* BEH LT WAL EHIIH Y AL
S3TEVET.

AHIZ307 S AMLDOA Ty JUPHE L LT607 5 AiADHEE
BEERRAEITV—MNRT7 A=V AANY IS E2—(GPH)T
7.

Thank you for purchasing our products GPH346.
The GPH, great performance helicopter with mechanisms of the
same level as the 60 class, is the next step machine of the 30 class.

@ B & CONTENTS

O AU P.1
@ HUR o P.1
® REOEDIZBTBEFUFIN P.1~5
@ ZOBRBBORT i P.6
® FYVOHBEHEYAZXDRT P.7
® AEETIAPRTEEDIC

X MUAMIBERED P.8
@ BEOLH P.9
T P.10~44
@  TITAME P.45~55
W AVTFFURE P.56
Q@ MBS VIIDWNT P.57
@ S=YU AR P.58~73

® INTRODUCTION .....c.iviiiriiiniiniaenenens P.1

@ CONTENTS ...ttt P.1

® ALWAYSFOLLOW THESE RULES FOR SAFETY P.1~5

@ USING METHOD OF THIS MANUAL .......... P.6

® SCREWS&READINGSIZES .................. P.7

® NECESSARY ITEMS NOT INCLUDED
INTHISKIT(NOTINCLUDED) ............... P.8

@ NAMEOFEACHPART ..............c.oo.... P.9

ASSEMBLING SECTION ...................... P.10~44

® FLIGHT TRAININGSECTION ................ P.45~55

@©® MAINTENANCE .........ccoiiiiiiiiiinn... P.56

® PARTSLIST ... P.58~173

@ REDEOICHT HETFTY FE L

ALWAYS FOLLOW THESE RULES FOR SAFETY

COETR, tOR—"REBHETWALEHYNE S TY
WET,

BRI BMON L 2O, RITENIC Z OBIRSEHE & &Kk
FTLLIBHRALEIY,

AT EOXEEEHE, ABOREN. RITHERE 2+ THKO
SREULL. REWIZIN =NV F—2FoTMIT<ALZEIDLEDB
DL ET,

Ty VAV e S 7 FIIVHE] OERIZDWT
B COEBIZEFD VRN E Y T F VRG] OEk %S

WL T,
. CERBUAEETE, RS> TIRE

REFRERIHET O ATREEN DY £7.

Thank you for your purchase of a Hirobo product.
In order to ensure safe operation, please read this manual in its
entirety before attempting to fly the helicopter.
Please be sure you have complete understanding of the cautionary
items regarding the flight of, the capabilities of, and the proper
operating method of the model. Also, please observe all rules and
manners when flying the model.

The meaning of symbols and terms
Here is an explanation of the meaning of the symbol and term shown
at the head of cautionary items.

Even items marked | 4\ Caution | ascanresultin serious harm,

depending of the circumstances involved.

ok E LA &I, BEPEBEDE
RERERIHETH S THEEIREVE O,

Failure to follow these instructions may result

A Warning

in severe personal injury or even death.

¥
s MoBik% L &2, REICE>TIRE
KEFERIEUN S TREMAH B E D,

xR

a

Failure to follow these instructions may result
in seriqous harm.

L A Caution

(F): W OMT, #fE. AVTFFURAIIHTHIEELR IR,

@ KK Kifi. rAnYoBHRESLITDEED, KAMLOL
L EOERESLTFHOTIEIY,

@ MITHIIZ, THhOLETORBERHERA, ELEHRALTHS
HEEEE > THELALEI W,

@ FHUHIL BHALKRoLBEL. BEVICLZANVOTLR

LNBAIZBTREL TSI EI W,

(NOTE) : denotes important information regarding assembly,
operation or maintenance.

@ In order to prevent fires, burns and other injuries, always

follow the rules for safety shown in the next page.

Before flying your model, be sure to read all cautionary items,

and confirm that the model can be operated safely. Please

enjoy operating your model responsibly.

After reading this manual, store it where it can be easily used

for reference.




Az

&  WARNING

H
\Il
N
iy
S
=
f

Before starting the engine

O

i

L mEERRY, MITEEfRL TS 20, ~ 1. Clear the airfield as much as possible.

® N, AT, KE HE UL, FEVSORWEMITHD @ Clear the airfield of pebbles, glass, nails, wire, rope and any other
HIVYERNTSZEw, trash.

2. FBORMEZEL TS ZIN, ) 2. Give sufficient consideration to your surroundings.

& BE, OL X, RURBRBITIELROTLEE N, @ Do not fly the helicopter in strong winds, rain, or at night.

& MIAOBCERPEYOPTIIMMNIZT Y TV %458, @5l @ Never start or operate the engine in a poorly ventilated area or
BOTLEZEW, . inside a building.

O AWMLV TIRIRITEI LT EEW, @ Do not fly the helicopter in an area where there are many people.

& K. CHE AL EDIES TRARITIEROTZ I, @ Do not fly the helicopter near homes, schools or hospitals.

& R, B, ERE DR TRERRITIERVTSZEN, . ® Donotfly the helicopter near roads, railways or electrical lines.

@& [l U HBBOEGRRERAIGES WARIIRITEI B R VT @ Do not fly the helicotpter where there is the possibility of
Xy, . . X interference on the radio frequency from another helicopter.

3. MDESAN, £AIFRATTAIMITEIRROTLLEZZ N, 3. The helicopter should not be operated by:

& it @ Children.

& LM RPN, € Anyone who is menstruating, or pregnant.

€ HENTVDH, FHADK, BroTWHHE, @ Anyone who is tired, sick or inebriated.

& EYOYE. TOMOHBTERRBELNTERVOA, Anyone who is under the influence of drugs, or whose judgment is

® ALEDTH X, MAOEMEEY ZHE, oL OEMER otherwise impaired.
SHIDTVEANLEZLIREETZTLLHADTL LI, @ If you are a beginner, or if you have borrowed someone else's

4. EHUTHHLRVTEI N,

helicopter, be sure that you are familiar with the model, and have

@ WHEIEX R BUER ML E LARWT S ZE W, ) received safety instruction before starting.
¢ HHRANRINTVWIE. BT TOWPETHA LT A 4. Donot use the helicopter for purposes it was not designed for.
Wy, - @ Do not remodel or reconfigure the helicopter.
@ P OEAMAITIEFER L LTS AT, @ Always operate within the designated limitations for the helicopter.
5, EHLALLARKTIELOTS AT, @ Do not use for aerial photography, or for the aerial application of
® KTT, RAKRVEFALTIEE N, ) chemicals.
® HAEX. Wl oMY R FTVEDIX. FIZDIHRWTL £ X 5 Wear appropriate clothing.
WV, - . . @ Please wear a long sleeve shirt and long trousers.
€ EVEDE FHETORIIADATIEI Y, @ Do not wear jewelry, or other items that may easily become
€ LTFR#EDD, BTHESHLTIEZI W, entangled.
@ KM U TRFREL T AT, . @ Long hair should be bound to shoulder length.
6. RIAN—DL UVFEDTLTERIIMD AL TSI, € Always wear shoes, to ensure good footing.
@ KBTHECM N, AU, BREICHOCAZTREEMNEY A LT @ Wear gloves as necessary.
HDIEEMERAL TS &N, 6. Always put away screwdrivers, wrenches and other tools.
7. HEORME LTI, @ Before starting, always check that tools used in the assembly, or
& BEEIIC, ABFICEEN RS ERL, EECHEHTS maintenance of the helicopter have been put away.
», ELFREDOKIEE T ZMEEL T ZI 0, 7. Check each section of the helicopter.
¢ HMBNOMEWE, RUKSHOKRN N, Fv s Os{HIkE @ Before starting, always check to be sure that there is no damage to
Mg, BRI, ZOMRITICHE LY RIZTETOEMR any part, and that the model operates and functions properly.
ICREDSZOPRERL T X, ) @ Always check to be sure that all moving parts have been positioned
€ FSSBROERUAL(ERORNLHIPHERL T EE N, properly, all nuts and bolts have been tightened properly, and that
& HAL MR, TOMMA LB EIRIE, HIEHOERICH- there is no part that is damaged or improperly attached, or any other
TLEZY, FUHTHRAILTORVESIE, B Lki part or place in a condition that would adversely affect the flight of
i, FRRBCOR-MREERRTVI=TIY LI —ERT the helicopter.
BHEITROTL AT, € Always check to be sure that the electrical supply for the radio
€ LA, BEFKBORIBNPBIATHEON, EEBABMH controls have been fully charged.
(AA VTR, BABA>TWED, WAL vh % SR LU @ Repair or replace damaged or otherwise unusable parts per the
TLZEW, instructions in the operating manual. For conditions not covered in
8. MIEMFEEMAL TSI, ) the operating manual, consult your dealer, or our engineering
& ASE, RULOR—A2D07IZHBRINT VS, MIEHG service section.
BAHOEDEHMLARNTS 23, BHPTVDEINE 25 @ Before starting, check to be sure that all screws have been tightened,
BhdsH) £9, the designated locations have been oiled, the fuel tank is full and
9. LYY UEMIBNT, RIMOBATELHEL T LI there are no fuel leaks.
® TV UERIMITLEIT, SMOMIMELIEEMY L T A& 8. Useofficial replacement parts.
W, N ) @ Do not use parts other than those shown in this operating manual, or
® BIEEAEMIERTIETRI VI VBB LRVTLER in Hirobo Catalogues. There is danger of accidents or injury.
W, ) 9. Practice operating the helicopter without turning the engine on.
& BHOHSFIIRENALNDIESE T Y VB X R 4T @ Before starting the engine, practise operating each part.
<X, € Do not start the engine until you acquire enough operation skill.

@ Also, if some abnormity is found in operating, do not start the
engine.

DWLWT About the fuel

1

R

1.. %%ﬁﬂjl’;;{]& gﬁs%?gfg ?gz~%¥4ﬁ§%§fTe 1. Use only GLOW fuel for model engines.
R, AL . . @ Do not use gasoline or kerosine to operate this engine.
* gg;gél}?ﬁ?\fﬁb‘ﬁ KEIRURTVOTRYHEWIZIETD @ GLOW fuel is a powerful and highly flammable substance, always
SR Y S A - use with care.
* i—é < f{?f\? 1 7ABCXEY » ZHIFRADI & ) I & @ Use as appropriate for your engine type.
2 FUUTTUU: DEEIE, HVYLesiz L2y 1 7T 2. Ifthe engine uses gasoline, be sure to use a mixture of 2-cycle engine
CUVAAMOHETEAEIEAEDE, BEEMLTL A oil and gasoline (1:25).
Wy, N 3. Always wait until the engine has cooled down before refueling.
3. BB EHiKTLL EIE, HTITUIUEEIETIE T, + WA 4. Never refuel near an open flame. Never smoke while refueling.
4 }(éj%%’% ?G'?Q: é{‘ﬁb \,ﬂ_ RIS U200 C < 73 b, 1517 2 @ Be careful not to spill the fuel, but should a spill occur, wipe the
¢ %&ﬂ& © N (:;10) ’i;;%!i% Z}:‘b&l’ NS g o L Eﬁﬁiﬁ?fﬁﬁ%iiﬁuu fumes can be harmful. Always refuel in a
L 4 zkﬁjgu\: EXR0EDIHEL. JIENAZKRRIBTREN-T well ventilated area.
& REDHEL. AN AREETTOT. BFRITHE YK ->T ¢ Donotincinerate empty fuel cans, as they may explode.
< fé X t,’ \e)“ - o ’ 5. Be careful not to accidentally drink or to allow the fuel in contact
@ HHIEKPITFBEALRWTLSEE Y, BROBOMEHY F with the eyes.
5 ;—k}ﬂif"i‘“ T A HICAD LA ETE @ Should an accident occur, induce vomiting or wash the affected area
. RRBHIEE X T, AT HIC Ty, N , as necessary and consult a physician immediately.
* gz ﬁ’g;{ﬁf&g’%ﬁ;%i‘ f:ujé?‘\ﬁ 5. IRTDLLEELLB g After refueling, restart the engine in an area at least 3 meters from
whr nEALE N o NI - the spot of refueling.
6. §€ﬁf§‘i‘ w2 H3mA RN T, TV EBEHLTE 7. Cap the fuel can tightly and store in a cool, dark place out of the
7. mﬁ’cg% Yy 7ELomY LD, HROEFOEM» 2N reachof children.
IREBL TS 20




A

WARNING

AT I

While in flight

1. MBS TIHREEL 0T 3w,
@ BHIAZY, EOAALY U BSTREEL RNTEZE Y,

& R, HYPTOVDOTRFICHFMHERL TS LI,
2. ROHEIE, TUIVEBIEIVTIEIN,
& BEOHEE LU, REBORBLITRO L X,

& [Ems L TR
& BIEDH T

ER|T DL E,

Finorzy), REEPRFEERDERELLLE,

@ ZTOMERPTFRIND L X,

3.
& ABICA. B, BERRLRVLT

ITUIVHEBITSEEIE, ROZEICERLTLEZE W,
DIHERLTH»EHHBHLT

<FEIW,

® Lo EMABEEREABRRELTIZIN,

¢ XEBOAOY NVOARATF 4w IMBRY, TV

4.

5.

IJoDxy T

LA —REN, BEAD—DHMETA R TRBIZHDL
EHALTIEZ W,

BRBOBNEH ) ETOTHERICTFPWE ANLVTLE
0,

RATIRDE Y EXF—FoTHERELALEIW,

& —EITRIFMOBH R, kL TRFMOMBEIE, BITIZ X

A EH LY, BOOABHOKEKE LY ETDT, &Y kﬁ\
HERDEHITLTLEE WY,

& BHLTVBE X bEORKIIEIIRNTIEIN,

& KADH &

6.

IZHho-MITELTLEI Y, BHELZRITIIEDLA
BRI L) F 9,

IV UEERIEE L LV EIREEIR. v 77— VUK
HWIZERICZ>TEY ET. KESHILDLZODT 75— Y
VNI DI L TLZE W,

1. Maintain a good posture.

@ Do not operate while sitting or lying on the ground.

@ It is easy to lose your footing on slopes. Please take care.

2. Always stop the engine:

@ When adjusting the helicopter body or transmitter.

@ When attaching or replacing parts.

@ When the helicopter body requires repair, or when unusual noise or
vibrations occur.

@ During any other potentially dangerous situation.

3. When starting the engine, observe the following rules:

@ Make sure that there are no other people or obstacles in the area.

@ Hold the helicopter body securely.

@ Be sure that the transmitter throttle and the engine carburetor are
in their lowest positions (idling position).

4. Because of the danger of injury, never place your hand or any object
near the rotating parts.

5. Operate your model in a relaxed and courteous manner.

@ Fatigue from continuous operation over a long period of time can
lead to impaired judgment and unexpected accidents. Always take
sufficient rest periodically. '

€ Maintain a save distance between yourself and the helicopter while
operating.

@ Always operate the helicopter within the limits of your ability.
Unreasonable maneuvers can lead to accidents and injury.

6. Because of the danger of burns, do not touch the engine or the
muffler after starting or immediately after stopping the engine.

RITRIK

After operating the helicopter

1.
@ TUIHMDBREIT R,

HERCERELTSEZ Y,
FTI0OPBHRHENHNITLT
HifEL TS ZE W,

¢ . JIh, KEFERTITREM-TIEZEI W,

& BIHRETIHGIEREZ L7 3+ TV E—NOBRM %
FTARTHEMW>TLEZEN,

€ BB ORBUL, RPAFICH TS EZE W,

2. EHLALRELTIEZZ,

@ UKL IT, HROFOMMPRNEIAIEREL TS LS
L\

3. ML, BE LTOBAR, 213 e DR - EAR

V=TV TH—ERTBRUFF<EI,

& BHORBORCTRPEALEEH >TORVIINERET S

& EH, W

. FARHREERBLRAVAET TR, HHPRRORK L
B ETY,
ETHeEE, TUYVEEIELTITR>TLAE

Wy,

& . BMEEFAHDIHGEITIE. BHULTIrLRBL T A

L 2 ${4§&Z)’Piillﬁi%%§0)}1ul’€°ﬂ5l‘

V., ZOBE. BT MEOMERKELTHEALTSASE
A%

. AKOMREE RBETE LS

D56 UiT@Tﬁ&b&wf<téw
& B Mvﬁﬁ%u REOBRE, HBPEREN<S/O, B
ELoY) LB LTSN,
BIZiconT
MITIZEEL, FTHICEREENPTRCESICHRICHEHENROH D

RT75—(FA LY )2 BTEELTLIEIN,

1. Be sure to check the following items:

@ Check each section of the helicopter, and tighten or replace screws
as necessary.

@ Wipe clean any oil, dirt or water.

@ When storing for long periods of time, always remove any remaining
fuel from the carburetor and fuel tank.

@ Always conduct lubrication and part replacement as described in the
operating manual.

2. Always store with care.

@ Store in a dry place, out of the reach of children.

3. Consult your dealer, or our engineering service section regarding
repairs.

@ Repairs undertaken by persons without sufficient knowledge, or
lacking the proper tools, can result in impaired performance, leading
to accidents or injury.

@ Always stop the engine before making repairs or adjustments.

@ Should your model be damaged, always repair it before storing.
Always use the designated genuine replacement parts to repair your
model.

@ Remodeling or reconfiguration of the helicopter body, or
appurtenant parts can result in impaired performance and should
not be attempted.

€ When storing or transporting your model, always secure it firmly to
avoid loss of fuel, damage or injury.

About noise

In order to avoid disturbing people nearby, always use the muffler




BIREHERAN YO T9—I1cDWVT

Radio Control Model Helicopter

BT, BERRT DYV VBRI LTHBOREFHERRE L

.
M,

AN) AT Z—DFE, EHICRICERZEEBIEL2F->TL

FZEW,

Although the common cautions were mentioned for the radio control
engine model, for the helicopters, also note the following.

AZ %5 WARNING

EROES., RITHICERBLUVCARSEEFIOATVWES, &
BEBRERICOINY 272 — /MU TFRIIRITEILD LM TE X
TH, HERSILBEBEMLEDYDRHY EXRA, i—. A
PHELISEO00E, KPP >LNY) . FRREKE
527,

RATHOFHUIBRT NBEER I EE¥H Y T DT,
BEFFTTIRBIIMALTFEIY, FLSIIABEBE VRS
2R REEABRGESLE N,
RATORTRRFESFELAZRITIE, BFARELTTI IV, RIT
iz, BA—4—7 L — RCHE % 272058, MEREN 2V
E5TH, FEMIHBALRBADPPLIAPHEELTVWDI I EHHY
$T, TOXETRITLTVEE, D—F—DBRANKELL

U

1§531200~2000 [ Fi & D &H&[EEE %2 L TWd O — 4 — DN

MOTLA MBERTBUAY, O—F =BTV —RENVI—»5
W=D THREHBURY T,
DPUTEEDUNRENFEELAZL, $SCILHBRHB\ELTCTE

Y

Y BEIEBTHMIERSEEAL TS ZE W,

Strict pre-flight inspections are mandatory for real planes. Although
the R/C helicopter is small and can be flown with ease, it does not differ
from real planes in that it flies through the sky and if it happens to hit
a person or a vehicle, it may cause much trouble and lead to severe
injury or damage.

For accidents which occur during the flight, the pilot may be
responsible. Therefore, be sure to have radio control insurance. For
details, refer to the shop where you purchased this helicopter.

Be sure to inspect the helicopter before flight and in the case of an
anomaly. If the rotor blade hits the ground during flight, minute
cracks and loosening may occur at various parts even if there are no
apparent damages. If the helicopter is flown in such a condition, the
cracks on the rotor may enlarge and leading to severe accidents. For
example, the weight may fly off from the interior of the rotor which
rotates rapidly at around 1200~2000 rpm or the rotor may fly off from
the blade holder.

Immediately replace parts if any suspicious condition is noted. Be sure
to use Hirobo parts.

IV VIREIORIIC Before starting the engine
1. FILEFEDHIE, BETEIHPOKERTHMIEE %213 T 1. Beginners should receive safety and operating instruction from

&V, MZRERICBRTTY.

2. HEHOFY FRRIVPIZDPDIA, BENLOPHERLTLSEZX
W,

3. V=T y RPTI v AZ—IIHEZRDE AR OHE
BLTLEXN,

4. TVIVVURITIVIDERNDMIDEANLOLEEL T EX
W,

5, O—4—7L—RIZEDPARAR RO, TV —REFNVE—FD
IIARITHEEL TS EZI W,

6. O—4—T7L—FRDV A MIZEBICEEEIH TS HERL
TLZE W,

7. REH, ZEH/. A¥—x— IS Te—-FHONYFTY—&
BIZTAPRERU TS EZI W,

8. BMEERUHBEDREXHEL TKLEXIY, RBFa—-—TDHh

WA T NE—DHTEY), X, BTl < 2o 2RISR
HEBMENECEIY TR, RITHOT I gk, LB
FHIIOBRHNBIBENDHY £,

9. JO0—T7S5VDRBEEMHREL T LI, FRIZH< B>~275
TIEHBEAEN B IER Y TIRAL, RiThD > I VRS
BREHRBUI O RDDIGENHY) £ T,

10.HBOE < R R HERL T ZE 0,

1L.E2TOY— KB AL —XIZEETE2PHERL T AZXV, Al
ER L) REMEIMERAREDRINE 2, LOANABKRTT,

12y A OREUKEBTI20MRL T A3V, BRIy HERE
CEWTIEER R ERRL T3,

13. 57— NU—Z—DEHRNVIDOF o Ya 3@ »rHEERELTL
EEW,

14.BASHOMBMOKMERRL T ZX W,

someone capable. Trying to teach yourself is extremely dangerous.

Check to be sure that there are no loose or missing nuts and bolts.

3. Check to be sure that there is no play or slack in the linkage rods or
controllers.

. Check to be sure that there are no loose bolts in the engine mount.

5. Check to be sure that there is no damage or wear to the rotor blades,
especially near the blade holders.

6. Check to be sure that the rotor blade weight has been safely
fastened.

7. Check to be sure that the transmitter, receiver, starter and plug heat
batteries have been fully charged.

8. Check the fuel and fuel lines. Bent fuel lines, clogged filters and
especially old fuel not only make the engine difficult to start, they
can also lead to in flight engine failure that can result in crashes.

9. Check the glow plugs. Old plugs not only make the engine difficult to
start, they can also lead to in flight engine failure that can result in
crashes.

10.Check the effective operating distance of the radio controls.

11.Check to be sure that all servos operate smoothly. Operating
mistakes and malfunctions can result in loss of control and are
dangerous.

12.Check to be sure that the gyro operates properly. In particular check
the direction of operation during the startup.

13.Check to be sure that the tension of the tail rotor drive belt has been
properly adjusted.

14.Check to be sure that the helicopter body is properly lubricated.

N




o=
=

AE

WARNING

IV VIREBHNORITET Between starting the engine and
taking off
1 ZVIVERMBETHE SEFBIZY 228D, £XAFENT 1. Before starting the engine, check to be sure that there no objects

SBEDHLODHERL T EE W,
FRICEUCAREOEREN ARV L 2 HEL T, REH>
ZEBOEFB I Ay FEAN, REHRORADTY PVAT oY
IRUCPMNI LRV VBBOMEIZEY PLUTLEZ Y,
DL EFEEBIIE->TIE. 74 RVT Y 120w Mbik—b
RIZ794 M E—REDRASYFMNBIZEIYVFY T L X —DHE
NIV I VMBIV NGEERH) T DT, ST
BIZREUTLZEW,

LIV YVHBENCE, #FO0—2—Av RELomY HiEL A
WEDITPETHIZTIEZIWN,

ITUIVVHBBIE TUIVVROTRTS—EAGRIIED ET
DT, KBITHEBLTLZE W,

L RITEIZLOBEIANYV I TR —DER. TUYVBMVES &
U, BEHLVI5mU LEENASRTITR > T EX W, %
7o, BHEORME +EE L. RITHNICBO ARG, b
FEYPRONERL T EE N,
BESZENTEARDZHEFIZ, bTYvFR U I(ET—F —DHH)
HEEITRSTLKZE W, FIvFVI2HRTIHAETE,
%ﬁibxﬁpsmu\wvi[d#&u\'c?éu\

MITPICERERERGH P, BELENREL LGS, TI0EE
g e I‘/“/’/%fﬂhé’dﬁl*lfﬁ;{-b’c<f:éb\,

—

8. MHLZRITPMB LB, FHPRBORERE LV ETO
T, =X F—%F), ZEZBMTEE>TBELALE
T,

nearby that might be hit by, or become entangled in the rotor.

After checking to be sure that no one else in the area is using the

same frequency, first turn on the transmitter and then the receiver.

Set the throttle and trim to their engine startup positions. At this

point, depending on the type of transmitter you have, and on the

position of the idle up / throttle hold / flight mode switches, the
carburetor may not be in the correct position for engine startup.

Always return it to the startup position.

3. When starting the engine, always hold the rotor head securely with
your hand so that it does not rotate.

. After the engine has started, the engine and the muffler become very
hot, so be careful not to burn yourself.

. When taking off, the helicopter should be in a position at least 15
meters away from the startup position, and the operator. Give
careful consideration to the surrounding conditions, making sure
that there are no other people or obstacles in the area.

6. Before the helicopter lifts off, adjust the tracking of each rotor.

Verifying the tracking should be done from a distance of 5 meters

from the helicopter.

Should unusual vibrations or noise occur while in flight, land the

helicopter, stop the engine and investigate the source of the problem

immediately.

Reckless operation can result in accidents and injury. Please follow

all rules and enjoy the safe and responsible operation of your model.

RATDET

After the flight

L RATARD S5, TRCEBOMRET TS EEI W, 2T
DWHARBENHNIE, BTMIEL TS LIV, KEHITED

BAMHNIE ZRBLTSEE W,
WENEZ ZNITREM> TS AZE W,
H%‘F’ﬁ(’%’if’ﬂ)ﬁéﬁéﬁ&bﬁ%’*li BEEVIRTXFY TV
—HNOBBLHEM> TS LE W,

1. After the flight, inspect every part immediately. If the screws are
loose or missing, be sure to repair them. If some cracks or damage
are found in any parts, replace them.

Wipe off any oil.

If the flight time is not long, empty the fuel tank and the carburetor.

2.
3.

RESA

Storage

1. BHHXDOH D255, SRICEDIBRENSIKEL 2V
TLZEW,

BFEBLOLOHBTREL T 230,

1. Do not leave the helicopter in direct sunlight or a place whose
temperature remarkably increases (in a car etc). Be sure to store it
in the shade where the wind blows constantly.

Ax

1. TUYU VBB, STRERBO2ZO0Y MV ARAD—O
MBTIUY U ASENTRIDIE#MERAL T EX W,

2 TUIVOAO—KODFABET A R V7RI R 558

i, BT —2 =AYy FREELZVE ST Lo WX X
T, ATR->TLEI W, 2, AT AR 2EZELTSE
I,

CAUTION

1. After starting the engine, always be sure that the transmitter
throttle is in its lowest position when stopping the engine.

When adjusting the idling speed of the engine, always hold the
rotor head securely so that it does not rotate. Also, be careful of
exhaust gas.




@Z DERBAEDRA USING METHOD OF THIS MANUAL

B RTOFER

L M50 HAELRSHEAT, BBITOMERTHETFE
EHBLUTPOMLICA>TL AT, ELVHEZEFbRY
&, ARDOURELRBMTE L 22ENLY TR, KEFF >
TY.

MDA, BRBOE- NEEBHEIOSZI Y, Ny ZHHO
®iE, BHORKK, BRFIZO>VTRIBU rRET, H—8HS
DERR-FRBBHOZF/EHII, BRHTTA, BFREHI— R
BWAEEDOME S bV, LD R—RA24 - BEARRET. B4
ENBEEWRO EITHAEL X0,

O <EDDOI—I»H5EHIZ. FE—&2 1 METOw 7D RHE
HAUTFEW,

QBMIUTHETHELBAKTINYEIZ, TRLEALEEORIC
AD>TWEF,
HHPBOEREBZIZLT, NIHOBBEF v 7 %175 TTF
X0,

BN

Before assembling the model

1. Please read these instructions and familiarize yourself with the
structure and assembly methods of the model before attempting
to assemble it. Failure to assemble the model properly could
result not only in poor performance, but in danger as well.

. Please confirm the type and quantity of all parts before
assembling the model. Parts cannot be exchanged or replaced
after the pack has been opened. Should there be any missing or
defective parts, have the user’s card validated at the place of
purchase, and send it along with a complete description of the
part and its condition to the sales department of Hirobo.

@ Please use HOBBY TIGHT (thread locking agent) in places
marked .

@ The parts necessary for each step of assembly are in the bag
marked with the same number as that section.
Refer to the column on the left hand side of the page to check the
part quantities.

Example

—-{ STEP 4 }

© (m

M3x6PH - 1

© |

p3IXP8X0.5FW - 1

O

PEX8X2.2H T —
#6X8X2.2 collar

© |

g4 X g8 X 0.5FW - 2

© [

M4+ DOVFv b2
M4 nylon nut

2

ERYTIHE
Part bags used.

A

AryTT—h
Stop plate

86X 8X2.20h 5 —
#6X8X2.2 collar

M4+ DU+ b
5.8 X1 MBI L M4 nylon nut

#5.8 X 1 adjusting rubber

O |

BRG ¢3Xg7X3 2

© [

BRG g3 X #6X2.5F -+ 6

O

#3X #4.5%X0.5FW -8

—2 > — VDT
#58X LMK L. -2 Assembling the seesaw
#5.8 X 1 adjusting rubber
——{ STEP 1
EXg5H—Niafd - 2 L AV
EXg5 ball with stand Center hub

ﬁtﬂﬂimng {O7—ohER
hTWEY, v— I8 L THI
EHDHTLEE,

This instruction manual uses several
symbols. Please note them during
the entire assembly.

#3%4.5%0.5FW
Brg. 93X p6Xx2.5FZZ

M2x8CS
EXgSiti— 1L
(3 EXg5 ball with stand

3% 4.5X0.5FW
Brg. 83X g6X%2.5FZZ

EXg5:K—
EXg5 ball

MNpBROER. RTHE. #AM
Key number, Part name, True-to-
scale diagram, Quantity used.

A s

A Warning

ABBOBGE,. X, BHEUANOBELBIZONWT, +2RFANE
ToTVWERTANDT, BHREEDOTREELHY T, F0IBE. —
GOEEXAVHIRETOTITATI N,

The reconfiguration of this model, or the use of parts other than
those manufactured by Hirobo may result in accidents due to a lack
of proper testing. Hirobo cannot be responsible for accidents caused
in this manner.




ORI DEBEEHIXIDRA

SCREWS & READING SIZES

AHPFEOXHIZHBL TV HF I, ROMHEIZR->THE

_‘;.

o BIIFIVA—MATT, BF, XHTRELVICRTSA
TWABENMNIFIVA—NILTT,

Symbols used in this explanatory pamphlet are indicated as

follows.

® Unit of measurement-millimeters.

F ARG A Yy hAZY 2— EX g5 K — )V
Pan head screw @ Set screw EX g5 Ball
S 1 s
= EX g57R—)V
M3x 12PH ol M3 X 4SS Smm POt
3mm
EX ¢5 Ball
Yy TAIY a— Bt R A&
Cap screw @ Shouldered screw Bushing Smm
o @
E 8mm M2 o - 4.5mm 17mm
= X4 5821 )
ol M2x4.5 =
: 2
M3X8CS el by mm S3X6X7 i
screw
2y Y T AL VAN EVVY
Tapping screw 1 Nut 3 E-ring
1;‘ by 6mm
o @‘_{S.Smm
M3+ k 6EV VT
M3 X 10TS-1 3mm g
M3 Nut g6 E-ring
2y VT A2 FALorFy h A5 —
. 5mm
Tapping screw 2 @ . Nylon nut 3mm Collar
§ 8mm IS.Smm
g | MBFAEY
M3X8TS-2 | 3mm M Fv h C g5X8X5.5 L—JSmm
M3 Nylon nut

my A TS5V NI YT - AFGARRTY VY bmm

Countersunk screw T Flat washer 3mm Thrust bearing @
E 12mm 3

. = @ lmm @
M3X12[ & A =il N—

M3x 12 el $3X9X1FW | "omm Brg. g6 X 12 S
Flush head screw 12mm
may ey sz R7Y v 4mm ST DL AN
Flush head tapping I _1_ Bearing 14‘mm Button bolt

screw :E- o ‘ l Smm jSmm

—/
M3 X 10MTS-1 vt Brg. ¢4 X ¢8X4 4mm =

M3Xx10 3mm Bii 852 5F :; 2.5mm M3x8 3mm
Flush head TS-1 paxg ' L_,I 8mm

TPE R, MG A T 2P RMPLULOHDOFBEATY., LI AMNEVE

ERHDETH, BEMVEECEEINGETLOIATIEIY, £LL.
LT ERLATINENPBI LY ETOT, BAPEKTIETLOHRVTS

a0,

Self-tapping(TP) screws cut threads into the parts when being tightened.
Excessive force may permanently damage parts when tightening TP screws. It is

recommended to stop tightening when the part is attached or when some
resistance is felt after the threaded portion enters the plastic.

Correct O
Wrong X

Ly &
Overtightened.

EANE MR
The threads are stripped.




OAREELETSA MNTBEHICF Yy NUSMIHERE D(RIFE)

NECESSARY ITEMS NOT INCLUDED IN THIS KIT (NOT INCLUDED)

LA RELLADIE, UTFOLEDONBETY. (k)

In order to operate this machine you need to purchase the following items which are not included in this kit.

® FaRey k

Radio set
ARTERT S SOMiI
RTot0EB8TTHLET,
The following transmitters are
recommended.

Futaba : FF8-H
JR

@ vvy10
Gyro

A

Receiver

: X3810

SANWA : Stylus avha—-nyv7

Control Amp.
RERY S MEZ 45—
Fuel pump Fuel filter
syYyavFa-—7 iR AR Y
{od ISy 5 Silicon tube Vibration preventing
Ni-cd /3w 57 1) —
e Ni-Cd Battery sponge @
’I‘ra;\smitber \y
AZ—=2—=x Tk (46) I>T>757e— bRNY T — | 46B3 75— Muffler for 46 class TSTLF
Starter shaft (¢ 6) Battery for engine plug heating (#r¥5EmE, v 75— Plug wrench
(The muffler is included
@ in the semi-
e assembled kit.)
—/
CJ
0403-211 (OS46FX-HAA)
¥2,000 (For OS46FX-H)
0403-267 GTY 7 5 —
¥6,800 GT muffler
0403-232 (OS46SF-HA) 2513-025 2513-026
0404-403 ¥ 2,000 2404-004 ¥1,400 ¥2,000 (For OS46SF-H) ¥ 2,500 ¥ 1,000
ILTILRE—2—ANyT)-IN| T o thBBRAs—4—| T 6052 | T3 T7—-X2—0— K| #RATO-B%
12V battery for engine starter Engine starter Engine 46 class Plug booster cord (AYaFa-H)

(Vaqnzxa—
4—fTLTLD
BERFR)
(Not required for
the engine with
recoil starter)

Glow fuel (for helicopter)

0

EIICHRELTR Tools necessary for assembly

+ K545~ 5.5mm : M3 +FLoF NH 3 mYExY KE—F I hyg—F17
X - R 7mm:M4F | Cross wrench Scissors Cross gimlet Hobby oil Cutter knife
Screwdriver large} X v 7 A K51 /13—
and medium 5.5mm : For M3

7mm : For M4 Q

Box driver p lM'

D SUANT
‘ 74 / L Needle nose pliers
/’S’ ///
2515-003 ¥ 300

IoteS 3ol FE—21 K N=Fz17 IR*x Hlg Ay KT K Oy KIX K
ZAP A GAP CA +| Thread locking xTaoy 7# Z-POXY KSA4IN— ~REF

agent EO%IIES?EAD FORMURA Ball link driver Ball link pliers

2515-011 ¥1,000

2513-023 ¥ 600

2515-016 ¥ 500

&
)

5% 304
5MINUTE 30 MINUTE

2515-019 2515-020
¥1,300 ¥1,900

L]

2513-024 ¥600

#

2513-027 ¥ 3,200

2513-034 ¥ 1,800

AL LR A
Fly wheel wrench

ST

2513-035 ¥ 980

8




QB EBDHAF NAME OF EACH PART

HMITICKHELRTER
Tools necessary for assembly

@ LBLVF(1.5,2.0,2.5,3.0mm)
Allen wrench

ez

F—=ITL—FK
Tail rotor blade

Vertical stabilizer

ALV TV—R 7——1{;7-.&
i Tail boom
Main rotor blade RS AP T — K
Stabilizer blade

AOTPRR

AAva—"—~v R Horizontal stabilizer

Main rotor head

F—=NT—=LTL—A
Tail boom brace




®#I% ASSEMBLING SECTION

Ofm

¥Ry bRV MEX-A - 2

Pivot bolt EX-A

M2x8MTS - 6
M2 X 8 flush head TS

O |

g6xX8X0.1FW --- 2

© 4

BRG ¢6X 615X 5 - 4

© G

BRG g3 X g8 x4F --- 2

O |

83X 94.5X0.5FW --- 4

(© |

83X g9X1FW ... 2

© (jmm

M3X8KEZ VKRN -8
M3 X 8 button bolt

©  (jmm

M3X12/KR&4 VRN -2

M3 12 button bolt

© [ |

M3X15CS- 2

; O—4 —A v KAssy T IA
Rotor head assembly Pre-assembled
STEP 1
i AL NEX-A &\E®E  Caution
Pivot bolt EX-A
ROKENS  RONSWS
Yy F 7 —Ah Large hole Small hole
% Pitch arm
RV A —
N -
/) Brg. g6 X g15X5 Holder
M2X8ITS
M2 X 8 flush head TS 2 VAR
Groove at the inside
g6 X 8X0.1IFW
STEP 2
I—=UH A RS —}
Yoke side plate
Brg. ¢3X g8 X 4F
¥ AT s UN
Damper rubber
STEP 3
AV RV Ty a
Spindle bush
83X ¢4.5X0.5FW
M3X8HR & vl b AV RN Ty
M3 X 8 button bolt

Spindle bush

@67 Y Y U ITAE L RV
#6 feathering spindle

AT RIVBIVE—
Spindle holder

o R—=NT

M3x15CS Center hub

M3X12: R4 VRV b
M3 X 12 button bolt

10




@ (mm

M3X6PH -1

© |

#3 X g8X0.5FW .- 1

O [

gEX8X2.2H T — 2
#6X 8% 2.2 collar

©

p4 X g8 X 0.5FW - 2

© [

M4FroO>Fy b -2
M4 nylon nut

O |

g5.8X 1T - 2
$5.8 X 1 adjusting rubber

Ol ©

EXg5R—I a2
EXg5 ball with stand

© 1

BRG g3 Xg7X3 2

© {

BRG g3 X 86X 2.5F --- 6

O |

$3Xp4.5X0.5FW - 8

© [(jum

M2Xx6CS -2

Q ©

EXg5:R—) - 4
EXg5 ball

€@  (jmmm

M3X12PH - 2

@ (jum

M3 Xx8PH --- 2

© [jmmm

M2Xx8CS -2

© [

M4Xx4SS -2

© [uw

M2Xx6CS -2

d ©

EXg5R— - 2
EXg5 ball

STEP 4

M3Xx6PH
83X g8 X 0.5FW

ANy TTL—L
Stop plate

B6X8X2.2/57 5 —
#6X8X2.2 collar

84X g8 X 0.5FW

M4+ h
85.8 X 174% I A M4 nylon nut

#5.8 X 1 adjusting rubber

2 ¥ —VE DI
Assembling the seesaw

STEP 1
CUR—=NT
Center hub 8

=Yy —
Seesaw

#3X 4.5X0.5FW
Brg. 83X g6 X 2.5FZZ

M2X8CS
EXg5: K — L& ft
" EXg5 ball with stand

83X 4.5X0.5FW

M3 % 8PH
Brg. §3X ¢7X 3ZZ
M2X6CS Brg. 63X ¢6 X 2.5FZZ

. X 12PH
EXg51F-—V M3

EXg5 ball

3 A ESAF—EDOMEIL
Assembling the stabilizer

STEP 1

M4 x 4SS
K1k

Temporarily set

AZE AN 8=

AR A—IT—A
Stabilizer lock

Stabilizer control arm

EXg5:8— )l

. N EXg5 ball
AR T A Y —/N— poba
Stabilizer bar

B 1DOEICA->TVET

This part in bag @-1

M2x6CS

11




© M
M3x3SS - 4

© (o]

ABRwIN—.
Stopper

2

STEP 2

M3x3SS

AR T —NR
Stabilizer blade

AN IS—
Stopper

%5
Adhere

Fyv/
Cap

AR T A Y —N—
Stabilizer bar

g4 LA b
¢4 weight @3 LA b
¢3 weight

¥X: RIESAHF—-—TL—KERIES A HF—
AV MA—IVFP—LBEFTTHBE,

- «qo‘. _____ X

3: Stabilizer blade and stabilizer control arm must be assembled so that they parallel
to one another.

¥ RIESAHF—TL—FONRASVRAERY, Note: Balance the stabilizer blade and
BOAKF—TREEXEZFVWVTHRELTTE adjust by winding tape, etc. around
(A the lighter side.

12




DAY AT O NOHEIL
4 Assembling the wash-out

STEP 1

O |

83X #4.5X0.5FW --- 2

Q ©

EXg5Hh—Ib -2

EXg5 ball

A4 RTOv Y
© [(hm Slide block
M2X6CS --- 2

M2Xx6CS

© (jmmm

M3X12: 8% ARV h -2
M3 X 12 button bolt

Eﬂ 3 X ¢4.5X0.5FW

BRG g3 Xg7X3F - 4

EXg5:K—V
EXg5 ball

UAvIadaryha—IV7—5Ah
Wash control arm

o) —/
#2X11.8 =— KV -2
$2X%11.8 needle pin
M3X12:R8& VRV b
M3 X 12 button bolt
SIUTAT—A )
Radius arm #2X11.8=— RV
$2X11.8 needle pin

A0y adlL— DM
5 Assembling the swash plate

STEP 1
O Om ° AUwIaZL—bhAEFIZEOLSIZERY bR ° Install pivot bolt (4), pivot bolt (E) and g5
EEy b AL D) VD EEERY MRV ME) EgR—L 5 TT 2 ball radius pin to the swash plate body.
Pivot bolt (D) Y RERDFITET, Note: If it is difficult to mount the pivot
EERY PRI MAFAVICCWIHE X, M3CSE bolts into the swash plate, use an M3
OC)@ DRI TITHHODADIEAY P T ALY F cap screw to rethread the holes in the
7. swash plate.

YRy AV ME)
Pivot bolt (E)

EAy RHL R E)
© E:mmﬂl] Pivot bolt (E)

g5 R—I ST T A

YRy MRV MD)
Pivot bolt (D)

xvBy 7 #
75 R

85 ball radius pin =
© (omm Kn'/‘]‘: w bV MDY 0/ Use thread locking agent
Pivot bolt (D) on all pivot bolts
M2x8CS &
£ YRy b AV ME)
S > Pivot bolt (E)
g5R—IN ST T A Y
85 ball radius pin
M2Xx8CS
¢= 5mm‘ ¢=Tmm
.




M3x20CS -1

© ([

M3+t rFwh 1
M3 nylon nut

@ o

M3X14[MTS-- 1
M3 14 flush head TS

© [

M4X4SS -4

Dy arI MRV Yy aTL— DT
6 | Combination of the wash-out and swash plate

STEP 1

M3+ BYFy b
M3 nylon nut

o E—=NT

Center hub

M3x20CS 90°

SYTATAYY
Radius block

YAwaywh

9mm

P
\\ >4

9mm

Wash-out I

ATy a7l —h
Swash plate

Ry bRV ME)

Pivot bolt (E)

L~ | BFOERY MRV MIEDIAAET,
/% Attach the radius arm to longer pivot bolt.
N’
M4Xx4SS
F10TA ROy ] IR
10 mast lock .
Temporarily set
D
-/

14




€

M3X6llE X -4
M3 X6 countersunk screw

© | jumm

M3x12CS - 4

Ly
Cross wrench

B7e

Optional extra
2513-035

TR —N VLV F
Fly wheel wrench

© M

M3Xx3SS -2

QO

EXgs;R—)b - 1

EXg5 ball

© [m
M2X6CS--1
©@ 8
M2+ b1
M2 nut

h - o} :hvi
Assembling the engine section

STEP 1

467 71 K1 —
46 fly wheel

860 cooing fan

M3 X6l

8607 — ) VT T 7 v

M3 X 6 countersunk screw

STEP 1

A X% Caution

& % Ccaution

IVIVIKEST, 754 K4—IVE
BEAAUICSVWEADY T,

TDLINHFIIX, ISVIVYI D
FIUBREBYRVAFLTLEE

If it is difficult to install the flywheel
washer onto the crankshaft, please
file the shaft slightly.

I VI UBAADOMIXI12CSIRRIEDHR
BEL., TVYVERL VYT L—LA
atk, TvYvOEVYS—-HL%E
ToTHLSMLMDELTTEW,

L, M3x12CS for mounting the engine
should be temporarily screwed at
first. They should be tightened after
assembly of the engine to the main
frame and alignment.

K54 7Fy MY IUHR)
Drive nut (part of engine)

754 k1 —VHE&
Fly wheel washer

A EE  Caution

F—NR—N5—%9500 %7
MICIROHRAUIC, F—r3—-2
S—0AY2YBOUBEICERL

E VLU

A slit
F—=Nn3—
Taper cnllar

TTF&ELW,
Check the direction of the taper PR PAFA T N EAN-
Fe )= h 5 — collar. 2 ent of Crank shafl
Taper collar
0S46FX-HIEBI7 [N y )
0S& Y #7E
Not included with 0S46FX-H. '/na 7 9:;:0[)3:: P1Y-]
Can be purchased from OS. - ;;—n—;: 5-
Taper ol far
KA T Ty v —
rESLET. oo
Remove drive washer Aslit

TvIVUIIVH

2530 IYx 7 b ;
Engine mount

Crank shaft

EXg5K—)V
EXg5 ball

OS 46SF-HDH G
For OS 46SF-H

E R AT b
Carburetor lever collar

M2+ b

EXg5:K—)l
EXg5 ball
M2x6CS
A0y b L/~
Throttle lever




STEP 3

© [ jmm

M3Xx8CS - 2

7w F )V Assy

(O)
@ === "“'lll Clutch bell assembly
M2.6X 8TS-2 - 4 o2

M3X8CS ] &
M2.6X 8TS-2 D118

B
2 =1 [7 ity Sy FTa—
- L‘ Clutch shoe with shaft

¢

D

—

38

—al——l;{@fﬁtév7 F—IZBEDETHY PLTFEW,
5 Cut here to fit the muffler.

16




o |

83X 4.5X0.5FW --- 4

© f

BRG ¢3Xg6Xx2.5F - 4

© [(mw

M2x6CS - 10

Q ©

EXg5:h—)b - 10
EXg5 ball

IOV ILR—F—LNN—8FOHEIL
8 Assembling the aileron and elevator lever, etc.

I)bayv L /N—

STEP 1 Aileron lever

Brg. 63X g6 X 2.5F

M2Xx6CS

EXg5:R— Il
EXg5 ball

Brg. 93 X g6 X 2.5F

)by A—(L)
Aileron lever (L)

EXg5KR—)
EXg5 ball

EXg5:R— I

‘ EXg5 ball

Ty L A—R) @

Aileron lever (R) EXg5+-—IV ¢
EXg5 ball

83X 4.5X0.5FW
M2x6CS Brg. 63X g6 X 2.5F

ILAR—4F—L/N—

STEP 2

Elevator lever

S R
Nose side
L AR—AR—}/)\—

Elevator lever

EXg51— IV
EXg5 ball
X& L /N—
STEP 3 X-type lever

X# L /S—(L)
X-type lever (L)

EXg5R—V
EXg5 ball

Oy RZYVREDTHRHY ETOTHLDF]
= Q oKk T R FETH ST R,

File off the boss at the shaded portion before
assembly in order to prevent interference with the
rod end.

17




© [jmm

M3 X8CS - 18
(v x7FF3147)
(Shaft drive)
XV EFSALT)
(Belt drive)

|

Brg. 6 X 10 X3F --- 2

@ (e

M3X8TS - 4

@ (e

M3Xx12TS -4

() |

83X gIX1FW .- 2

© |

83X @8X0.5FW --- 4

© @

M3+ OvFw b4
M3 nylon nut

Ty IN—T7 L — LD
9 Assembling the upper frame

47 MKS54 7 Shaftdrive
~NIVh K547 Beltdrive

STEP 1

v ITMNRSAT
For shaft drive

¢19Brg. RV —
#19 bearing holder M3+ 11 Fv

M3 nylon nut \
3. 7

M3x12TS

I R—=Z—LN—
Elevator lever

Brg. g6 X 10X 3F

M3x8TS

@ D\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\X\XI

M3Xx35CS - 4

© [ ]mmm

M3Xx8CS -1

© [mm

M2X6CS -1

QO

EXg5h— b -1
EXg5 ball

© f
M2+ b1
M2 nut

o |

#3X94.5X0.5FW - 3

© |

83X gIX1FW .- 2

o [J

@4 X @g5X 6.5 5 — - 2
¢4 X 35X 6.5 collar

©
M3X38S -1

i

M3UF»v b -1
M3Unut

© [ |

M3Xx22CS -1

TUNR—TL—L»Ah

DEE

yarY—RIV b
Aileron servo mount

eI R34

For shaft drive

719 VR —¥ ¥ Assy

Counter gear assembly

H VA —X Y Assy

Counter gear assembly

& ¢3X g9X 1FW
M3X8CS

SVUT AT —LAT—
Radius arm stay

F— VT =RV H—
Tail boom holder

M3x12TS

7

i
.
%

M3Xx35CS

83X g9IX 1IFW
M3Xx8CS

6T OARA YR~
Hexagonal cross member

819X ¢11 Brg. ;KRIV&—
19X ¢11 bearing holder
M3 x8TS

@ R

FER: &RV, RIEDICLTTREL,

Note: Each screws should be temporaril
Upper frame assembled. y
STEP 2
75 VIR R e 2

Elevator lever

] ILR—=F— LT LN-EKy }

L2 hEYFLAA—R)
Collective pitch lever (R)

M2x6CS

EXg5K—)V

EXg5 ball
M2 v b
M2 nut

g6 X g8X1.55 7 —
#6X ¢8X 1.5 collar

oL /3—=R)
#3X4.5X0.5FW  Ajleron lever (R)

I R—=Z—T ¥ 7

Elevator shaft

VI NEYFT—A
Collective pitch arm

Elevator torque lever pivot
I R—=Z—LUN—, D% %
HHOETHAFTITFEI W,
The mounting angles of the
elevator lever and elevator

/’ torque lever pivot
‘\“ are as shown in
’,///’ u@’ the figure.
/‘/

g4 X g5%X 6.5/ 7 —
@4 X 85X 6.5 collar

@4 X g5 X 6.5 collar

)y b 3—(L)
Aileron lever (L)
83X 84.5X0.5FW

83X gIX 1FW IV R—&—NIVD

#3X $4.5X 0.5FW LA—ERy
XML /8- Elevator torque
X-typelever ~M3X 22CS lever pivot

18




gl0X g14X1FW --- 1

$12X18X0.5FW --- 1

P-120Y v 7 -1
P-12 O-ring

© [ |

M3x25CS -1

© @

M3Fs3vFw b1
M3 nylon nut

STEP 3

N ATy aTd b —hDgbR—NFIT AU,
BV =T, AT—DIVICANET,
Insert the swash plate g5 ball radius pin into the

AL A stay groove after each linkage.
Main mast

810X @14 X 1FW

V)
@)
6 ANy 7)) 812

D Stop ring S-12

A A 2 ¥ Y Assy
Main gear assembly

F— b OB Ehih

Auto-rotation drive shaft

@/MZX 18X 0.5FW

P-120Y > 7(7Y) R)
P-12 O-ring (grease up)
/G\ A—=RORLVZY Iy & —
M3+ oO>Fw b Auto-rotation torque limiter

M3 nylon nut M3x25CS

%

TAN%& EASliR- 7RET

<A ROy 7 EEELET. f
(M4 X 4SS)
Fix the mast lock with the mast |
pulled up. I A
m]
Al
RAbOYY {
Mastlock "\ ||

®__®
LITHIE

AL VEY LT R —XVYONARGVEMRU(AL—XIZEET 5)
HHDA T EKEDDIFTFE W,

Make sure of the engagement of the main gear and counter gear
(smooth rotation), and tighten each screw.

19



©)

#5X12X0.8FW --- 1

@]

g5X10X1FW --- 1

10 Assembling the fuel tank

ALY U DRI

STEP 1
O KIZE->T, B2V I EHALTET, @ According to the illustration, assemble the
@ vy 7RI A% Sy N ERSIKOA fuel tank.
L, @ After the cap is mounted, sufficiently screw in
the nut.
RE 2
Fuel tank
syavnRe47
Silicon pipe
BRE 7=y TN
Fuel tank nipple P
ST AN S A
Fuel tank cap N
.8FW D
#oX12X0BFW ———( RS AT Y
R g5 X 10X 1FW Fuel tank weight
Y 328 7 g2.3X3.6XT5¢
M57F v b Silicon pipe ¢2.3X 3.6 X 75¢
M5 nut

vyayvs47

Silicon pipe
STEP 2
PREVT 1 V& —(78)
Fuel filter (Optional extra)
I IVDFY T A—

Engine carburetor

A AN WAVEREES
Mulffler pressure

BRELZ Y 7% 7 L —ANICEUSE, BB EZITR>TFE W,
Piping should be arranged after attaching the fuel tank inside the frame.

20



@ (R

M3X8TS - 2

© [ jmmm

M3Xx8CS --16

© [jumm

M3Xx10CS -8

© [ jummm

M3x12CS -4

® (e

M3X6TS - 1

© [ |

M3x18CS -+ 2

© 0

M3F>1a>F v h g
M3 nylon nut

© |

g3XFIX1FW .- 4

©

M3X2027 O A AV IN—
M3 X 20 cross member
9

A7—7 L —LODEMT
1 Assembling the lower frame

STEP 1

22 7 Bif I A

— Tank vibration s
JV—h preventing rubber et v o
Frame Fuel tank

L =TTEN P

4> 2| Vibration
Fuel tank| preventing

rubber
- LA (R 2 > 7 BRI 68D D 1 B)
Temporarily (Tighten after attaching
the fuel tank.)
O7—7b—A K 1k X
Lower frame Temporarily
M3Xx18CS 0

Ui 1A . o
M3x8TS  Temporarily \

JyAaAvI b
Gyro mount

M3J> 1o+ b
M3 nylon nut

M3X8CS

M3 11> Fy L% ) e i 1 2
M3 nylon nut e J_ Temporarily
o<\ M3Xx18CS
o \( P\ Ry L1 X
M3X607 O AR /S— AN » Temporarily
LY —Re Y b M3 X 60 cross member e / /\.
v < 83X g9X 1IFW
Receiver mount M3X8CS
M3X207 B A A ¥/ — M3x12CS
M3 X 20 cross member TU—LT VTl M3X10CS 753 H /25—
I ] Frame angle Fan cover stay

M3X607 O A A/ —
M3 X 60 cross member
e d

M3X607 12 A A )N—
M3 X 60 cross member

21



© [jmm

M3x8CS -2

© [ [

M3x25CS --- 10

©

#3X@TX155H 5 — - 10
#3X @7 X 15 collar

Hi

M3X267 O A A /N—
M3 X 26 cross member

w5
Y7 hR547

(Shaft drive)

e d
(RIVMRSAT)

(Belt drive)

© [T1 ]

M3X227 AR L /83— . 2
M3 X 22 cross member

© M

M4Xx4SS -1

7y /R—/O7—7 L—LOHER
12 | combination of the upper and lower frame
STEP 1
M3x8CS M3X2227 02 A 3 /N—
M3X 222 02 A V78— - M3X 22 cross member
M3 X 22 cross member ’l\\ % M3X 2627 1 2 A 2 75—

.Q'@‘ M3 X 26 cross member

RIVNRSATD
BEEAHE
Unnecessary for
the belt drive.

B$3XgTX15/ 7 —
#3 X g7X15 collar

Ry

2

M3x25CS

RN RF7A TDEEF
A V2 —F Y AssyD
FTORICHEOUET,
In case of the belt drive,
tighten M3 X 25CS into
the counter gear case
lower hole.

STEP 2 v 75— OmfT

Muffler assembly

GARR —R— N TV T
g4 starter coupling

©) [ |

M3x35CS - 2

M4 X488

ML THy M 358

22



F—IL T —LDEIL Yy bESATOH
13 Assembling the tail boom | Only shaft drive

STEP 1

FT=NT—=LZT—IV RS54 THA REANET,
T=NT—HhEeTF—NVRSATHA Re FROAMAR
IZEOERMBERNTEEL £9.

Put tail drive guide into the tail boom.
Fix tail boom and tail drive guide at the
point below * with cyanoacrylate glue.

®e 6

F—=NT—=A
Tail boom F=N KT THA K
Tail drive guide
*85
7 V=Ll % |
Frame side ll:' % ol —= Tail side
STEP 2
O WHFa—TAENRASTICHLRYE, WBEL @ Cover tail pipe with heat shrink tubing
TVEPHADELERPRSA Y —2F AL materials. Apply steam using a kettle of

boiling water or heated air of hair drier to the
heat shrink tubing material. It is easily

TFa—T2HIEET,
@ FT=NT—=b%EF—NT—AKRNE—HIZ

shrunk.
WETILIAARET, @ Push in the tail boom to the end of the tail
@ KL ARIEOMIX3ICSE LDODITTF X boom holder.
W, ® Tighten M3X35CS which is temporarily
screwed.
WIIE S 2 — T %5l -
WiF 2 —7 BYEALRLS.
Heat shrink tube __ Pull the end of tubing

. materials and twist to fit
F=IRLT it to the end of pipe.

FMOAFRBELREME. Y T D,
Cut off the end.

M3FA B VI b
M3 nylon nut

S&—avbha—IHAR
Rudder control guide

©)

$ARAH B FTT—NT—hE ANB,
Push in the tail boom until it contacts the g4 boss.

23




© [

M4Xx4SS -1

@ (o

M2.6X6TS -+ 4

@ (oo
M2X10TSAY 7 U A{f -8
M2X10TS sprit end

© (=

Oy Ry REY
M2Xx4.5--4
Rod end pin with slot

©
M3X58S - 1

O |

34 X g6 X 0.5FW ... 2

© ([

M3F4 B >Fw k2
M3 nylon nut

©

Brg. g4 Xg9x4 - 4

14-1 T—IV¥ v O YvIbKRSAT
~ ! | Assembling the tail gear | Shaft drive
STEP 1
M2.6X6TS
F=NXYRY I A
TIGHINT K
Tail gear box Fe W F L A= RT—
Tail pitch lever stay
M4Xx 4SS
WHIF—ILEy F 7L — K
W-type tail pitch plate
Joint
STEP 2

#10.5mm

£ 2=t 2 E B
WHIF— )Ly F T L — h 8 ﬁ 8 Make the clearance

_ il pi about 0.5mm.
W-type tail pitch plate SE B EC T &

Note: The double link pins
should slightly move.

F=IINGTI T
Tail housing

Rod end pin

F=NTV— KRB —
Tail blade holder

ATV Iy

Double link pin M3X 5SS

Brg. g4 Xg9Xx 4

M3+ >F v b

M3 nylon nut
M2X10TS

A\ % Warning

¥ M3IX5SSEF—ILy v 7 bOKIERICEDE, ROV JEEDITTHODAATEEN,
X Screw in the M3x5SS with thread locking agent attached, to the dent of the tail shaft.

24




© STEP 3

M4Xx4SS -4

M4Xx4SS

FHOETY Y7 b &>
SELBBESECRVFTEE

LTLEIW,
F—=IVRSAL T+ T N 28T Correct the shaft position to be
Tail drive shaft ¢2 piano wire horizontal with cutting pliers
on a flat place.

FT=NTV—Re3TUAREBTF— V% EEEE, vy 7 071 &REBLET,
ZVBHEBFHRIIAVFTHEEL, T NO—F—BHIREOMBTEELEVE S ICHBR LT AX W,

Rotate the tail without equipping the tail blade and check the shaft’s rotation.

If the shaft does not rotate smoothly, modify the position with cutting pliers and adjust it so that the tail rotor
rotates smoothly.

STEP 5

SICICIC)

THM | 4\ 3£ % Caution
M3 X 3SSOEUFIR L Pre-assembled SYRERET S EEENE
Condition in which M3X 3SS is assembled. || 7= &Y €7 / &5k OB E
M3 X 3SS ERYET,
SEPAY T No. use grease.
Joint axis cover
RNV E=F v 7 b
Bevel pinion shaft
M3Xx3SS

TaA v AN —
Joint shaft cover

© [ |

M3X15Z7 B AR 2 /N—

M3X 15 cross member

© [uw

M2x6CS -1 FEOAVVS—FVPORMET L—AICR LI E LT Ea L,
@ I Note: Mount the counter gear case vertically to the frame.

EXg5HR—b 1 '
EXg5 ball STEP 6

@ W

M2.6 X6TS -2

@ (e

M3Xx8TS -1

© |

p3 X g8 X 0.5FW .- 1

M3X157 1O A X VI N—
M3 X 15 cross member

F=NVEYFU LY
Tail pitch link

@ [mm TAYYATINIA REY
M3X8PH - 2 wash-out guide pin
G:D (m] EXg5:R—V
: m EX¢5ball 5—__‘)1/&:‘"7921//{__
AL REY -2 M2Xx6CS Tail pitch lever

Guide pin

25




@  (jummmy

M3x12PH -2

@) (T

M3x20PH - 2

© ([

M3> o> v h -3
M3 nylon nut

© |

M3F v k-3
M3 nut

Q[

BRG. g5Xg11X5 - 2

@ (o

M2X10TSAY 7Y ff
M2X10TS with sprit end
.8

O |

#4 X g6 X 0.5FW --- 2

© U

Brg. g4 Xg9XxX4 - 4

14-2 T—IL¥ ¥ O RIVMESAT
~< | Assembling the tail gear | Belt drive

STEP 1
A\ % Caution
“/“)'3‘/{§’fj A4 IVIRLME, FYMTEY.,
Silicon pipe M3F v h FXEDIFLYLBRVWTTEW, Hig
M3 nut OREICZY XY,
M3F 7w h é‘ Do not bend, scratch nor otherwise
M3 nylon nut B damage the timing belt.

BRG. g5X @11 X5

4T F—N 7= —(+ 7 M)
14T tail pully (with shaft)

BRG. g5Xg11X5
F—=NE¥¥r—AR)
Tail gear case (R)

#i4 KT—Y—

Guide pully
A\ X% Caution
HLIAA S
Guide pulley alignment 2L IVIR)VN M3Xx20PH
Timing belt M3X20PH
—0—
% 11 E M3x12PH
Left | {=>-] | Right F— V¥ Y r—A(L)
Tail gear case (L)
A\ sE® Caution

T—y—HrELEZ L
S, HOBEIER
Do not fix the screws
too tight.

STEP 2

FeIWNYTI T
Tail housing

M2X10TS

@IQ_-———MX 96X 0.5FW
>N &
M3FABovFv b
M3 nylon nut

F—=NTV— KRBV —
Tail blade holder

26




STEP 3

O© F—NEYFTV— e F—NT—1) — @ Pass the tail pulley shaft through tail pitch

Y7 MIELET. plate.

@ Install tail housing to tail pulley shaft and fix

EXg5/K—)l-1 Q@ TN IUTEZOAAR F—NT— ,
\ t to the leveled side of the shaft with
EX g5 ball V= v 7 b < EBHS ICMIX5SS & § MIxESS, e of the shatt wi
@ @ DIAAET,
M2F v k1 A\ x%E Caution
M2 nut
" FRICER

R DEWED S
© [l M2X450y KLY KEY thtehck th:eedlrectlon
M2X6CS - 1 M2X 4.5 rod end pin ;: muestsge ;’i‘;e g

from the side T
@ Q:m without boss. :::3]

M2Xx4.5
Oy RTYREY 4 MOBERNE S ITHE
Rod end pin Do not screw too tight.
33X 4.5X0.5FW
@ S WUL LA
M3 X583 g W-link pin type | BRG. g3 X 6X2.5F
WS — )L by 5 & o
AL REY 2 —— WS-y FHA Y
W-type tail pitch guide W-type tail pitch guide pin
pin
F=NT—=V—=Y¥ T b

Eﬂ & Tail pully shaft
BRG. 93X 6X2.5F - 2 WHF—L Yy F 7L —b M3FravFy b

W-type tail pitch plate @)

. |
RN {ummw AEE Warning >

3X4.5X0.5FW
M3X14PH -1 Vv T FDLERIC g
AhETHOAD, P M2
i

BRG. g3 X6X2.5F M2 nut

Screw to the leveled
@ side of the shaft. /g
M3 nylon nut

WF—IEy F L /3—

@ ” W tail pitch lever EX g5 ball

6——
' ]
EX g5:K—)l
KN

p3X¢4.5X0.5FW .- 4
M2Xx6CS

©
M3X588S - 1

A\ 3¥% Caution

)V b DOALE ISR
Check the position of the belt.

TNy FLN—
Tail pitch lever

27



@ (T

M3x25PH -2

g

M3+ b -2
M3 nut

STEP 4

4\ ;% caution

F=IT—LDOIJVIE., T2
Zy hr—ZXORMORERXICEH
NIEHELTIEDAAET,

Set the groove of pipe to the boss
on the inside of tail unit case.

M3 x25PH

A\ E& Caution

HOVEI—FVYHL5—R%ED
L—oicxd L, 90°ICER Y 13
TTFaEWw,

Mount the counter gear case
vertically to the frame.

90°

HIVI—FEVYDNy IS5y YR

Adjustment of the counter gear backlash

HI A= AL UEYONRY I Ty A RETEIE A
DA A VYA NHZOBrg. FNVE— & TV Y VA OBrg.
ANVE—DFAIRCTTYIVIY Y NREHOA T 2D LD
T, AHRICH AT O L TR T 2MONTET.

7S5y FERLDEZAVEY- AL VXY AT VA —FIYHE
NENEG 2SN 7 5y aBSRNDRRICHBLTTIE W,

When adjusting the backlashes of the counter gear and main
gear, loosen the main mast bearing holder screw, engine
mounting bearing holder screw, and engine mount mounting
screw shown in figure on the right, move the whole unit forwards,
and tighten the screws.

Adjust so that the backlashes of the clutch bell pinion gear, main
gear, and counter gear are correct.

. F=WT—LDIVIE. X4V T L—LRD

REICEDLEEY, —_— )

N, 543V TN K54 A—STEE 0=

LT, BLBWEREIKRYET,
m. < roEESEEEELETS.

A\ Caution
i.

Set the groove of tail pipe to the boss on

the inside of main frame R. 8TRSA 7S —1)—
Drive pulley

1l. Adjust the tension of the belt so that one
side of the belt cannot be brought into
contact with the other side when it is
pushed with e.g. a driver.

lll. Check the direction of rotation of timing
belt.

F=NT—=) =
Tail pulley

28




@ (o

M3X12TS -5
Y T7vRI4147)
(Shaft drive)
w4
(NIRRT

(Belt drive)

M3+ k-2
M3 nut
(YTZ7hMRIA4TDH)
(Only shaft drive)

©) |

g3 XGIX1FW - 1
(Y7 PRI TDH)
(Only shaft drive)

© [ |I

M3x22CS -2
(Y7 bR 14TDH)
(Only shaft drive)

O (]

#3XEEXTH T — - 2
@3 X @5X 7 collar
(Y7 bR TDH)
(Only shaft drive)

F—ILT—LTL—ADET

15 Assembling the tail boom brace

STEP 1

F=WNT—hTV—AF—IFI %
TV =AU UiAt,

MU — RSB &SI T
TRFIWVEAEHNTS),

Screw the tail boom brace terminal
into the brace.

Assemble two tail boom braces so that
the same side of the tail boom brace
terminals at both ends faces in the
same direction.

AV
Brace

® © 6 ©

F=NWVT =TV —2AZ—3IF)
Tail boom brace terminal

EE DT

16 Installation of the tail stabilizers

STEP 1

M3x12TS

v I bRSATDEE . g3 X g9IX 1FW
For shaft drive 84\

@4 hole

FHER

Vertical stabilizer

@© MIXI2TSIITEHERER
D3R EBEL, 7F—I¥F
YRy I AL HEED%E L
7,

@® Pass M3X12TS through
the ¢3 hole of the vertical
stabilizer to screw the
stabilizer and tail gear
box together.

837X M3 b
#3 hole M3 nyt

VYT IMRSAT RUVKRSATHE
Common to the shaft drive and belt drive.

M3X12TS BXIEXTH 5 —

83X ¢5X 7 collar

AR RNV R
Horizontal stabilizer Vertical stabilizer
setting band

M3X12TS M3 %22 CS
M3X18CS |
]
0
Sie
VAL BN
Bracket

M3Xx12TS

F=NVT=hLTVL—A
Tail boom brace

M3X18CS




©
M3X3SS - 4

(©) |

83X gIX1FW - 8

© ([

M3+t w b4
M3 nylon nut

© [ ]

M3Xx18CS -4

@ [

M3x14[i--4
M3 X 14 flush head screw

17 2%y K7 v OBt
Installation of the skid foot
STEP 1
e— M3 X 18CS
?' /¢3X¢9><1FW

‘\‘ -
Q.-!!”“ >
@3 X gIX1FW
M3+ 2rFw h

2%y KA 7}‘_*”y7wM3nylonnut

Skid pipe cap é\ .
M3x3SS
V”@i:i?jiL
AFy RS T

!:24
{8l

=T VT FHAL RFa—T
Antenna guide tube

A%y K7 h
Skid foot

WEMHI ZAPA GAPCA+  Skidpipe
18 0—% — DR
Installation of the rotor blade
STEP 1
& Warnin
O NV—bZUROBRMNAREONET 1 N2y & — AEE 9 -
F1 TETHL YD EY £, NW—=hIVRFETL—ROXBHFLEEMEDBA L
@ N—PFPZUROHMIZAE-NVARUETHE2HFT £ BEShTVWARAVWERRET2BhIHY T,
9, (REMRH) Rotor blade will be thrown away unless the
@ R—NVARUTHEMITLZESH»S HImm N O root end is not attached directly to all over
Fa—ThEHVR—FA T THYYEY £9, (FHim) the cut-off area on blade wood.
@ BHEEEREN—bITY RIZDTET,
i 1] A3 BHIIZ, O—X—A~AY D
Vo KALE— 2% Uikd, W= RIY ke Ay XLl N—hIv KA
TLU—ROAFMELZLET, us Root end (A)

BBILAA TV —REV—NIV RORE 2D
SRRIC, BREHEEA 2R UIAALET,
2R, REWHE, MRICEELTIAI W,

Reheat shrink wrap entirely with a heat source (hair
dryer, steam from a tea kettle). Be sure not to hold the
rotor blade in one spot over the heat source too long as
the shrink wrap may burn and tear.

Cut the wrapping film roundly at the root end mounting
hole with a cutter knife.

Mark the outer side of the root end with a ballpoint pen
(both on the front and back surfaces).

Cut the tube 1mm from the marked part (both on the
front and back surfaces).

Please make sure to fix the root end with a quick drying
glue-all over the cut-off shrink wrap area on main rotor
blade.

Attach the root end and screw it together with screws.
Insert the main rotor blade into the rotor head blade
holder before the quick drying glue has hardened so
that there will be no gap between the root end and main
rotor blade.

Q

® ® © © ©

SIC)

head screw’

BEH (ARG

APA +
X,

R I A
ZAP AGAPCA +

Y |

J—hTV KRB \
Root end (B)

30




M4+t rFy b2
M4 nylon nut

STEP 2

AL TU—=RDONS VAR £F,
Balance the main rotor blade.

M4Xx28CS

[

ey I
BOHIZTF—F TV EEBEET,

Wrap a lighter main rotor blade with
tracking tape or a decal to bring it into
balance with the heavier blade.

© | [

M4Xx28CS - 2

© [|mmmmmm

M3Xx15CS -2

© [

M3F1OvFw b2
M3 nylon nut

VAN VI %
Blade holder

M4+ DOrF v b
M4 nylon nut

STEP 3

ﬁ F=ao—2—T7L—R

/ Tail rotor blade

M3+ Fw b
M3 nylon nut

M3x15CS

31




@ (ST

M2.6X14TS - 4

©)

82.6 Xg7.5X0.5FW - 4

iR F b2

Servo attaching nut

@ (I

M2.6X14TS--- 4

© |

92.6 X g7.5X0.5FW .- 4

19 H—ROET
Installation of the servos

STEP 1

5 & —H— KON

Installation of the rudder servo

eI hRSAT RIVNRSA4T

For shaft drive For belt drive

§2.6XgT.5X05FW T TARI T P AR—Y— Y —REfd v b
Servo mount spacer Servo attaching nut

M2.6X14TS H—RET F b

KT T Y h RS

Servo mount spacer

STEP 2
o v —ROEUT

Installation of the aileron servo

M2.6X14TS

$2.6 Xg7.5X0.5FW

¢2.6 X #7.5X0.5FW

32




STEP 3

@ (RETTTD IV I T4 TEY FH—ROR

M2.65 14TS - 4 Installation of the collective pitch servo

©)

92.6X87.5X0.5FW - 4

KR F Y b2

Servo attaching nut

IS h
M2.6X 14TS \

A F b

Servo attaching nut

STEP 4
@ (T IV AR—=&/210y MY — RO
M2.6 X 14TS - 8 Installation of the elevator and throttle servos
<:> H KR b
Servo attaching nut

$2.6 X g7.5X0.5FW --- 8

Y—REfSF b -4
Servo attaching nut

IS -2V
Throttle

I R—A—

Elevator

0
ORle
N
M2.6 X 14TS

92.6 X¢7.5X0.5FW

33




20 FZE#/ NNy —HoRS
Installation of the receiver, battery etc.

STEP 1

- o MET—TEINEATIvrovw
VAt Dfl)a‘%ﬁ AN DI ES
Installation of the gyro o Uv M OKENTL—AEICEEE

fli L ESIZUTTRE N,

e  Attach two double side adhesive tape
to the gyro mount one on top of the
another.

e  The gyro itself should not directly
contact the frame, etc.

(%) (Note)

v 14 DAl NIRRT TDBE
For belt drive

T AUKBEBHYT LI —FYICEML W
HBICIRATTF S0,

The gyro itself should not directly contact the
counter gear.

Gyro

AT E—FY

Counter gear

Pl
Gyro
w7 —7

Double side adhesive tape

STEP 2

N TV —|AA W FOEAF
installing of the battery and switch

o AAWFELI—N—T NI}
BOAYTEYMITET,

o NYFU—%MEHETF—TIZTHRI
&7,

AA D F
Switch

Attach the switch to the receiver
mount with the attached screws.
e  Attach the battery with double-sided
adhesive tape.
AL wFTV—h
Switch plate

F@Ev‘——7”% 2t FHBDR Y

Double side adhesive tape Screws to be attached to the switch.

STEP 3

BHEY—REZE#E TOROHHB > TRBMLTTFE W,
Yo —YDRBIZSDIFIRY —ARD=a— IV EHLTRE W,
Wire each servo and the receiver in accordance with the radio transmitter operation manual.

Align each servo before adjusting the linkage.

34




STEP 4

Bt AR Y

Receiver

A =i
Gyro amplifier

Vyqsursrvariro—5—
Gyro gain controller

Vibration preventing sponge

o JvyavvIIr4rariro—

REWT Y07 TOBRS 7 —ERET— 7T L —/3—
Installation of the receiver and gyro amplifier RYVMIERYHTET,

(STEP2DAA Y FOMNEBEEE X
)

o ZEMICBHRAAR VEENT
NyF)—DEiZy bLET,

o NUREZFALTZE/IMNLT
NEVESIZEELTTFE W,

e Attach the gyro amplifier and the
gyro gain controller to the receiver
mount with double-sided adhesive
tape (considering the switch
position in Step 2).

@ Wrap the receiver with the
vibration preventing sponge and
set it on the battery.

e Fix the receiver with a band, etc. so
that it may not come off.

Receiver |
Ny F Y —
Battery

Jyq4arvr7s
Gyro amplifier

O V—FROYFHRE—RI) @

ZITIRREH, ZEHE V—REERLASIYFEANTA
Ty ey —ROMEEHEEHERL 3., EEEFABEOSE
BlE. REBOIN—ZAZS v FEYVBERT, BEO®EY)H
KERIZEY FUTTFEW, (UN—ZAAAL 9 FOENTOR
v MEHOEE T —REHEHLUTTFI W)

20y MNVEEY F

AT 4w 7 DEAREE—FD

AT A4 7 DOEREERAEZ T TR, KMUORICAVELSAL
<Y,

ULomDHEZXTEIFEW,

Basic operation of sticks (MODE II)

Basic operation of sticks is the same as the large-sized R/C

helicopter.
® 74— H ® Rudder Right
® F&-— Vi ® Rudder Left
© ITLR—F— Ay © Elevator Down
@ TlLAR—&— 7w @ Elevator Up
© xTiogy H ® Aileron Right
® Tiov i ® Aileron Left
s NA Engine-control High
®» T>ar 20— ® Engine-control Slow

35

To confirm that the servo (mode II) works, turn on switch after
connecting transmitter, receiver, and servo. Then confirm the-
direction of rotation of the sticks and the servo.

When the direction of rotation is incorrect, change the reverse
switch of the transmitter and set it to move as designated.

(In the case of using the transmitter set without a reverse switch,
please use the reversal servo.)

MODE It

Elevator P High
== e

Down =

Aill
o <8 High Slow =2,
Right tu . /
Left © T '
Low Sy 2/ B Throttle servo

Right

Rudder

Lt ¥ Lo (Stow)

b %
Throttle & pitch e < i
Down Right \1};‘)
i "T=A A (& Rudder servo
% - ,:
= \l/

Left

& Aileron servo




42mm

21 £0Ov FoMEIL
Linkage rod assembly
oy Ry RS--4 @ ¥vFow R (2sets) @ ARESAY¥—a> ha—)bOw K (2sets)
Rod end 8 Pitch rod Stabilizer control rod
@ 12mm gw KTV RS 25mm
Rodend S
M2y R K- 32 - ] — p—
. M2rod end - - hliion —=
2.5mm 11.5mm
—)1—-6—- <—%‘
@ IFTUIT7—A0Y K (2sets) @ TV R—=Z—UN—[ATw a0y R (2sets)
Mixing arm rod Elevator lever / Swash rod
45mm 40mm
—— © E s 1 1 S ] T o - 1 ]
— — —
— 28mm J I 26mm J
— < i I 1
g ® TiarNA—=/ATyany K (2sets) ® XML N— | TV R—F— I L 3— (2 sets)
= Aileron lever / Swash rod X-type lever / Elevator torque lever
— 45mm 35mm
= Sl 15 w1 8 E) @ T
— — { S e 4
— ] 29mm | I 24mm
— = 1
— @ Taoray R (2sets)
— O Aileron rod
— © _ 130mm
— — — —
— (g 8 B i o ]
— S e
,.;__ 120mm
— ™=
—— I R—Z—1Ov K (2sets)
— Elevator rod
— 140mm -
_E'— —_ oy =
— F— — T o]
=—o ==
E o ‘ 122mm
—— l 1
— ® ¥vyFovk
= Pitch rod
—— 70mm
% (g 8 E:_—}ll BAt ] E E )
E ’ 58mm I
— e !
= © Aoy hoy K
— Throttle rod
()]
O
) S eve—
1) I J
12mm N~ #iir3
» 20mm w
7 \
N _ I [N RNAA [ RSRERLNY]
e SR )
15mm
60mm

| =

36




)V r— OBt
22 Installation of the linkage

STEP 1

o VwFT7T—ALrIFIUI7—nE
WHEODDOY RTOREEXT,

e Connect the pitch arm and mixing arm
(the shorter one) with the rod @.

o AZXAVINO—NT—LEATY
a7y havha—=7—A%Q0
Oy RTOREET,

o IFXFVUIT—AEVHELATY
a7y =Ry MRV E@D
Ow RTOREZT,

e Connect the stabilizer control arm and
wash out control arm with the rod @.

e Connect the mixing arm (longer one)
and the swash upper pivot bolt with the
rod @

e AUwIany—tTl
R—=B—UNR—%DOO L
N—e ATy a7 —%
@Dy RTOREFT,

o XHELN—¥rTlR—Z—}
NI L NA—%@DOY KT
DREET,

e Connect the swash lower
plate and elevator lever with
the rod @.

o Connect the aileron lever
and swash lower plate with
the rod &.

o Connect the X-type lever and
elevator torque lever with
the rod ®.

37




© [

M2X6CS- 2

d ©

EX g5 R —IV--2
EX ¢5 ball

@ §
M23 > b - 2
M2 nut

© [

M2X6CS-- 2

SN,

EX g5 R—I - 2
EX g5 ball

© 6
M2+ k-2
M2 nut

STEP 4

zarvy—iiR
Aileron servo

M2Xx6CS
EX g5 R—Jl

EX ¢5 ball @ /C /I 0'-’9

o EBY—RIZBER AL v FIZEHICK
BMlo—a— b EHULRETY
r—T%OhEET,

o Connect each servo to the power,

switch, and receiver, and link the other
parts with the servos neutral.

BHALVRS

View from the front.
90° ‘ i\

TAb

o
QE
E

A7 w2 ASSY
Swash plate assembly
I

Oy ROEXEFY—RIZk->TEEY F
T, ADDOY ReBODOY RIFALUEXIC
LET,

The roe length may differ depending on

the servo.
Make the lengths of A and B even.

STEP 5
R )
Elevator servo (@

EX ¢5 R—b
EX ¢5 ball

IV AN—F—H—R
Elevator servo

#10mm
Approx. 10mm

Oy ROKIEY—RIZE>TE
ZYFET, Aoy KR&BOOy
RiZACESICLET,

The rod length may differ

depending on the servo.
Make the lepgths of A and B even.

N
u

XH L N—
X-type lever

@/)_

O XML N—, T R=F— L N—=PPFIZRDEIICLET,

@ AUy aZb—FnBRAMIHLUTICN LD ESICLET,

@ Adjust so that the X-type lever and the elevator lever are parallel.
@ Adjust so that the swash plate is perpendicular (90°) to the mast.

IOV U —VIRERENRT7 74 NHTY.

AU NR—=FY K754 MFREIIEZAT
This linkage is for standard flight. Determine the linkage by yourself for

inverted flight.

BRELUTFEW,

38




© [

M2Xx6CS- 1

d @

STEP 6

aVIF4 Ty F
Corrective pitch

&

EX g5 K—Jb 1 .
EX ¢5 ball KT
A Horizontal
M2Fy b1
M2 nut g
A
_ _ Horizontal
HFHTIH—RIZE>T
RS AR BETT, ®
The length must be adjusted
for a servo to be used.
ATTA4 v E1ART LT,
Move the spline by one tooth.
TROTF—2IZLBEHCTDRTHRELET,
Set pitches with the radio transmitter in accordance with
the data in the table below.
E-FDJ|MODET |} vy sy (coF—&izava—s 7oKk
Pitch setting ~ fE/HI) T, MR ERTT.

L
i &

(This data is available when the
computer transmitter is used.)

13~14mm

¥ IVVUBEL T7S—REICEVEELE

% The pitch depends on the engine fuel, muffler,
etc. The standard value is indicated.

@hn@ EYFAT4 w2 VAN 2/ 4 74 KIUP1 74 RIUP2 A—POd—F—ay
\\ Pitch stick Hovering Idle UP1 Idle UP 2 Auto-rotation
11 AL
N1y F
alalala o o o °
Ol oolo High pitch 10 ? ? 8
T s 5.5° 5° 5° 5.5°
2 0 Hovering
7 ‘ a -
Ohil) I D—EyF -3 -3 -5° -5
= = = Low pitch Minus 3° Minus 3° Minus 5° Minus 5°

39




© [

M2Xx6CS: 1

QO

EX g5 R— -
EX ¢5 ball

© §
M2Fw k-1
M2 nut

w1

STEP 7

20w db
Throttle

KDFHITIiRNET,
Carry out pre-setting as follows.

e A ZA B
Carburetor lever collar
M2 v b

M2 nut

EX g5:K— )V
“ 2y EX g5 ball

Ay ML —
M3x3SS Throttle lever

M2Xx6CS

EX g5 R—)L
a . EX g5ball
M2y b
M2 nut

OS46 SFHED A AL £,
Use for 0S46 SFH only.

IMODEHI

A

HRLTY—RB— 2 2HY
SIYEXR

Make sure of the position and
install the horn.

— AT 7L

o

L
=

™ Stick: Center

E R AT S A
WELHERL T EE W,
Check the carburetor if it is
opened completely.

IrarAn

stick.

satisfied.

AT5{ &137
oLTHMI &Y,
Turn the horn to.
right with one-spline
before attaching.

lf——w |

el

i

= ==

AT AT TINA

W MVAO—DB (T IV ANy )

'MODE | |

Stick: Full high

Gle

-

Ay MV N—
Throttle lever

When the engine throttle trim is LOWEST (Engine stops).
IYIAVAFAYIBAO—=THE) ABAT—DIIZF Y T LA —D R LANZRZHL D LS LET,
Barrel of the carburetor can be closed at low throttle and low trim and can be completely closed at low throttle

BEFTARTEERET D LD ICEX g5 R— NV ER)FI 2UBR Y —RA— VORI EWBLET.
Adjust the mounting position of EX g5 ball and the length of the servo horn so that all the above conditions are

Trim slow
NI

olo

M) AZT—
0N/

oo

40




STEP 8

5 —
Rudder
e JX—avho—ay RieAH1 R e Passthe rudder control rod through the
KERRERTS7 Y M &#ELTHE guide and out of the bracket, and attach
WIM2Oy RV REBDMHTET. the M2 rod end to the rudder control rod.

v I bMRSAT
For shaft drive

AR
ZAPAGAPCA+

SH—aviha—)jyaw R
Rudder control rod

Bracket
1R 3
Guide (3)

M20w Rz R
M2 rod end

RIVEKRSA4 7
For belt drive

HAR3xr
Guide (3)

ik ]

ZAP A GAPCA+
M2y RV R
M2 rod end

Bracket

SHA—avphO—ay R
Rudder control rod

WMZU v FLvF
M2 rod end

A EE Caution

JAXNERE, F—NT =LA FIREBTFa—TEHBETTEY, (34—
FA=WAY FEF—ANT LR THEICEBLRVESISEERLTTEWY, )
Cover the tail boom pipe with a tube in order to reduce the noise. (See that the
rudder control rod doesn’t contact the tail boom pipe directly.

41




g ©

EX g5 K — -1
EX ¢5 ball

© 0

M2+ v b1
M2 nut

© [

M2X6CS -1

STEP 9

e FH—AY M O—)OY REAL—ZIZEL &S

IZIt A EORE A FALL 9,

o Y—Rih—2fnoy RiIZoOWTEHEITMT 2 Y

EUTAL—AIZH KO ICHRALET.

e Adjust the R section of the hold fitting so that the
rudder control rod moves smoothly.

e Perform bending, ete. of the servo horn side rod and
ensure that it moves smoothly.

Vv IbhKS47F
For shaft drive

IS Tk ASH
Pipe hold fitting

Q
%

RIWNRSA4T
For belt drive
EX g5:8— IV
EX ¢5 ball
M2X6CS

NA TIEAGR
Pipe hold fitting

W TNV TL— ROy FAMEES EIE L
TH+5~ +6%2 &85 & 5T, M2OY RV RD
AVirHBEERBELET.

Adjust the M2 rod end screwing amount so that
tail blade pitch angle is 45~ to 6° to the rotating
direction.

)
A\ R

Of’ O
(o] o)

P—RHR— 7amR
Z—a—hIN AT4w 7, M)A
Servo horn: Za—hk3N
NEUTRAL Radio transmitter
Stick, trim:
NEUTRAL

At e— AN )
For shaft drive Fe LY F L R—

BeE i Tail pitch lever
Nose

FT=NT =L TITHL
THEAOOMEFIHRE)
Perpendicular to the tail
boom pipe (initial setting)

RILFESAT
For belt drive

T T =L TIZH L
TE A O E @I E)
Perpendicular to the tail
boom pipe (initial setting)

WE ™

Nose
F=IVEy F L )R—
Tail pitch lever

42




® &

M2X6TS - 12

© | jmm

M3Xx8CS -4

© |

#3X9IX1FW - 4

23

* v EYORYT

Installation of the cabin
STEP 1
M2X6TS v/ E—

Windshield

FYEVDERHE TS e—MAMTR
&3 AV PLTLKEEY,

Cut the bottom of the cabin for engine
plug heating.

Wrhy  UET,

Fr / E—%FyElizgdbiT
M2X6TS TR L &4 (FAfEgl.T%
B E9),

e Cut the shaded portion.

Fix the windshield to the cabin with
M2X6TS (Make lower hole $1.7.)

STEP 2

M3x8CS

g3X9X1FW

M3Xx8CS
#3X9X1FW

43




FHAH—ILDIEY DIF
24 Attachment of the Decal

STEP 1
RABZELETTA—IVD
FrEy —~iREHw NT B,
Cut a part of the decal to fit
Cabin ) the boss.
P
Top \

HIRO3O. l;/,g/” Qu%’

WRNEBTT.
The opposite side is B.

STEP 2

BR
Tail stabilizer

D-@
C-@ D-@
C-@ BseH
ﬁﬂ{'ﬂ‘u_ . Opposite side
Opposite side
c-®
C-®
& sl
Opposite side
KRR BEHER
Horizontal stabilizer Vertical stabilizer

44




@731 MR

FLIGHT TRAINING SECTION

ANYITE—E A v B—&— FO—&—HEE T
LET,
FRATITIRKDFIZ A FEEL.
W,

HRBTITAPEBELAFE

LB

RATIGE TORMEOER T, HNTHRENMENAEZDTE LR
WS, FHLALEELTIEWY, EHbALEELTHARWVWE,
MEOMBIZORMNY . ZE2RT7 I MEEMILN R RS
RS H ) £7.

AEE

RITOZBAA | MES B TIEWFARWR

o JESIZADND
R IZEMNH D
o RREE. ERERIEEE, EMG EITIEVAT

4\ Caution

Do not fly in following
circumstances;

Flight Field

o Close to people
o Close to buildings
o Close to rail roads, motorway or power lines

S

<]

A

FRAT BT DR D AR

o AUMKERIIME->TVBM, &5 —EHALTFIW,

Tl blt, CRAEEWIANLTY, 7914 b ICBT
Fryv I UTFREW,

o REBOTM R CZERANY TV —ORE, EEXT2,LHER
LTREW,

LR
FH AT, [SYIVER] OMAEBTTOUE
7.

HFLLBAMBEEBEORDIZZ > ZRFBIENBHOEDYE
TEW,

Pay your attention to following matters in order to fly safety.

Transporting your model

When transporting your model to the airfield, always place it in the
car so that it does not bounce or fall over. Should the model not be
fastened securely, it may become damaged, and as a result safety
and flight performance may be adversely affected.

—— —

4\ Caution

Check before flight

o Confirm if all screws are tightened completely.
o Check the batteries for both the transmitter and receiver to be sure
that they have been charged.

Safety method

If your national modelers organization provides insurance
against accidents with your model helicopter, we strongly
recommend to enlist as soon as you can.

For further details, please contact the hobby shop where you
have purchased your kit.

45




H T BETIC

WEFIE A A-TYTF1 b

@ IITREBHOEARELRIZMOBE EI/EICEZIRAEEE
¥, BRICEI B LS ICARZ FTHRB

1. MBOEAPICEAEESET,

2. Tonvovh-kE, S¥—HE., TVR—=—E=Tv 7 X
V. LAY aAv =N A O — ] EEE
HUBWOAT o v 7EEEMELET,

3. TDAA—VHBIIBDTSA MTHTHIIRXZ9E%
FELTEEYT, CEZOMIIKEHREULEL £,

4. v b I—F—IIEEEREFAATEE, FNITR-

THET DB RNTY,

AT 4y Y OEARRECE—FI)
AT 4 v 7 DERBIEIZRYORICAY £ 4 <

@UTT%
ULoMYEXTTFE,
o . e
® - % ©
© ITLR—Z— A
@ TVAR—F-— 7w
® iy £
® Tirov i
® =xTyvav NA
® xTvav A

Basic operation of sticks (MODE II)

Basic operation of sticks is the same as the

large-sized R/C helicopter.

® ®

Before going to the flying field

Y¢Pre-flight familiarization

@ Let your fingers/thumbs learn the movements of each
channel which are the basics of the operation. Practice until
the fingers/thumbs move naturally.

1. Place your helicopter in the center of your room.

2. Speaking “Roll RIGHT, LEFT, Nose RIGHT, LEFT, Pitch UP,
DOWN and Engine Control HIGH, LOW ” Operate the
sticks accordingly.

This imaginary flight control will help you to display
improved performance in subsequent real flights. So, we
suggest you exercise the imagined flights.

Record some of your operations on a cassette tape recorder. It
is very effective way to speed up your learning process.

3.

® Rudder Right
® Rudder Left 6]
© Elevator Down ®
@ Elevator Up
® Aileron Right
® Aileron Left
® Engine-control High
® Engine-control Slow
754 MIHMFED! Let’s start flying!
AEE A Caution
Y bLHEFIVT > R VRBERICHES>TOETH? % Check again if all bolts, nuts and other fasteners are tight.
Yo TORRCZERHAO= A RNy T Y —FRPIIRES ¥¢ Check if the batteries of your radio are sufficiently charged.
NTVEIT»N?
MEHCT DWW T About the fuel
1 BRI Y IS E RO 70— RENBETY, 1. Use only GLOW fuel for model engines.

@ HVY URMKMIMEHTEZRADTERLTTEY,

& VO —BHZHMABENE AL T OO TIRITIE+ 7
FEBELTTFIEW,

@ L UIVDAATABCIZY VI EBRINDIZE Y Huvay
FELUTTFEW,

HYV VI UIUDFEIF., YV BTl 21 70T

VIVAALNVIOEETREX®AEDE, BYHEHLTFX

W,

MRIFERIE, BT oY EELEIRTT, FBATH»5{T-

TREW,

KEDEL TR, BMITRBHEBRLLRVTTI W, Ficana

FRDEDLDEEIITOREOCTTREN,

O BBEFIEFEIRVEISIICHBL., JIENARHIIBTHRE
B>TTFEW, )

® REOEK., RN AFTEETTOT. HLTEATERY
FO>TRIW, .

@ EEHRIFZAFIZFH/ALLVWTTIY, BROBMARHY F

7.
PENIREE X T, SRAZY BIZKBEEETY,
& -RUMAREIFEITE, ELEDL, BRTIREEL
BT QICEMOBEEZITTRE W,
ek, R o3mU LN T, TV Y ERBILTT
W,
BEHIF vy TE L2 LD, SIROFOEM RV
RELTREW,

@ Do not use gasoline nor kerosine to operate this engine.

@ GLOW fuel is a powerful and highly flammable substance,
always use with care.

@ Use as appropriate for your engine type (ABC, ring type, or
other).

When using a gasoline engine, mix with 2 cycle engine oil at a

ratio of 25 parts gasoline to 1 part oil.

Always wait until the engine has cooled down before refueling.

Absolutely do not refuel near an open flame. Never smoke while

refueling.

@ Be careful not to spill the fuel, but should a spill occur, wipe
the model clean with a rag.

@ Inhaling fuel and exhaust fumes can be harmful. Always
refuel in a well ventilated area.

@ Do not incinerate empty fuel cans, as they may explode.

Be careful not to accidentally drink nor to allow the fuel in

contact with the eyes.

@ Should an accident occur, induce vomiting or wash the
affected area as necessary and consult a physician
immediately.

After refueling, restart the engine in an area at least 3 meters

from the spot of refueling.

Cap the fuel can tightly and store in a cool, dark place out of

reach of children.

46




RITIBICEWEDS

When you arrive at a flying site

A\E®E  Caution

ELIKSYaAVERTERA
TWBANNES,

RFFE->-TVWIEEHOD
FzvIHELTLEZWY,

¥, BOOESAV %R
HFEEATHEET,

B LURAREAd. BELLB
A, REBEIFRELKXESR
BT,

If someone is already
flying his model, ask his
frequency and inform him
yours.

Interference from another
model on the same
frequency may cause
dangerous mishandling of
your model.

REEMODO AL v F %ON! ZER Uy M1ODALYFEON
Turn on the transmitter Turn on the receiver and gyro.

Reverse to turn off

Yo BRI ATV IZBEDIZEOTWE T, (P35EER)
Is every servo controlled by the correct movements of each stick?
(Refer to page: 35)

Y THROZTWFIZPE > THEEF A M2 ITRVET,
Make a range test according to the description of the instruction
manual of your transinitter.

IV VIRBIDO%E S Supply of fuel & adjustment of needle
<i¥am>
<Fuel Supply> vyarvFa—7ovaALr b EIEIZ

l

<=Z— RIEHE>

<Carburetor needle adjustment>

R

ol

=

@
©)
@
)

U, L ET.
TIBALBOEIIZERLET,

BB 2 B0Vl okb, Bl
ERDTVaAL Y NS EOLREXT,

Remove the joint from the fuel tube and fill
up the tank. Try to avoid foreign matters
or dirt from entering the fuel tank.

==Kl E0oEUDET,

Z— R % 13~130E0H & &5,

(=— RIVOBEEEIE. =oIY, B> TERY ET, )
Close the main needle valve.

open the control 14 to 14 turns.

(Final adjustment depends on your engine, fuel etc)

Z—RAHHEBETHD LRENRS YD, TUIVEMSES>TLEVET,
WIZHUBETHD LARNIA Y, TUY VBT ERIIRY T,

If the needle valve is opened too much, the engine cannot get enough power due to
thick fuel. If not open enough, the engine might overheat.

47




IVY VR EELE

Starting and stopping of engine

A\EE  Caution

o ABIKELAYFEFES>TVBAIANVRVWEERRLT
RIEH. BEMOIRICRI Y FEANET,

o Turn on the transmitter and receiver after confirming
that no one is using your frequency.

1. T—RAa2—a—R:¥EHELET., IS0 =VF0
Yw ik, TUVVEEMLILEZOCESICHEELTTX
W,

2. AA—A—YAZ—R—FANyFY—%EHEL. Hinh
FAEEIDET, TUI VR EPLRTEARIZEDY
7,

3. OD—X—A~AYREFTHIZ, AZ—F—-T¥YT7 %
HY TV TIZIIDIARAZ—Z— % FDLEY, TV
VUNBHL L AR R BT UET.

4, O—A—~YREHXZAFE, ROV MRV AER
AO0— LTIy I ok z e 2 RALET.

EE bRV BRESSTD
a4 v EBERTLT, k&

HET.

[NUNARR: Ry SV )L

MODE i

Trim: Center or high } k

@ﬂ@ o
A e

AEE 4\ caution

20y PWAT4 v Ik Throttle stick at minimum
BExO0—o0h{E

1. Connect the booster cord to plug. Be careful not to connect
the clip at the plug end of the cord to the engine.

2. Connect the starter to the starter battery and check the
rotation direction of engine. The engine rotates
counterclockwise when it is observed from the above.

3. Hold the rotor head firmly with one hand. Fit the starter
shaft into the starter and rotate. Remove the starter once
the engine has started.

4. Holding the rotor head, check that the engine stops when
the throttle trim is set to its lowest level.

If the engine does not stop,
remove the fuel pipe joint.

~~

EFohhoBElk, AOvh
NDY U r—YHHABLTT
X, (P40E B

’%’

k§¢‘,

L\Qﬁé\

B

RPFEETEIBENDFHYETTOT, TI75—ICRk,. abbd
BWEIFRLTTEW,

Adjust the throttle linkage.
(Referring to Page: 40.)

A\E%& Caution

A—NR—Fa—oix8&
WiEaOREICRY ¥ 0D
T. FEMLTTFEW,

Using too much choke
/ can damage model
parts, so please be
careful.

AL CAUTION

The exhaust pipe is extremely hot. Be careful not to burn
yourself.

48




TUIVEENORNY VT ETHRAL—XTROESIE, ROEBE2F v 7 LT EX0,
If your Shuttle doesn’t fly well, check the following points.

T I VIMEE L 90?

BEERMHRFzv o

Basic checking

T AR — 2= RBEMARIZR > TR ONF Ty 7
AB =B =Ny FYV—lF, REINTVENFv Y
AL — 2 —DEEEF HPELORF Ty

(A PVR—IV Rk > TR OR)

PVAVFa—TIHRFEHRL TRV, UEHIAT, BREREAZL ZoTVR O,
BT AN TIMWE o THRODF oy o

MEALL IV NNMTERE T ROBF Ty Y

=2 T3 %ETL, AF—2—TITUIVEEL, BMBEEHL T,

Is plug heating battery changed? or check the plug booster cord.

Is the starter turning in correct direction?

Check the needle valve. (open it by one and half for OS32FH/32FHX)

Is the throttle lever moving correctly?

Check the engine pipe. Ifit is jammed, fuel cannot pass through.

Engine starts?
NO
Vo L BRGNS ) E T X,
2.
g CHEE L £ 3 2? 3. X
Engine runs continuous? >4 ——FIOHEEEDF Ty
(1.5~2[$50S32FH/32FH-X D15 4)
5. ARy MV NR—DEHERF vy
YES
IR Symptom \ 6. TIINPNTORONF Y
7.
BN TDEFTEY IR Frv
%5, 8.
Engine stops before hooverin, 9.
g P g NO
Frvo
1.
1. AO—EY OFE (KeE) 2. Isstarter battery fully charged?
2. MRS S T Dt 8
3. AAV=—FNIDFxvr 5
(1.5~2[MHEBI T U B 237) ’ :
6. heck th lug.
1. Adjust slow throttle (refer 7 Check the engine plug
to 3% 8.  Check the fuel filter. Is it clean?
2. Replace plug or fuel. 9.

3. Check the needle valve.
(open it on and half)

AEIR1

Symptom 1 ¥y

Is there too much fuel flowing into the engine?
=Remove the engine plug. Turn the engine with starter to exhaust it of fuel.

Frvd

removed.

T3 Te— b RETSEIEES,
Engine stops when plug heating

: (1. A i) DFE (XE%)

fEiK2  Symptom 2

3. MRENILT 2 D%k
2. Turn up throttle lever with holding rotor head.

2[~NY FELoMDLREXT [H5 5L ET 5.
( 1. Adjust slow throttle (refer to 3)
3. Replace fuel or plug.

Fxzvd

LiEo< s LTIk %5,

Engine stops after running for a while.

A0 —EY) OFFE (X H#E)

1. 20Y MVRAF 4w IXIE N A%S U EITS,
|_—lJ> 2.
3

. BEILT S D%

1. Move up throttle stick or trimming lever.
2. Adjust slow throttle (refer to ).

3. Replace fuel or plug.

65—
Frlvy

ES5LUTH A AR

vtaR—-—zoI=7y oy

- AITHEL T EE W0,
Contract your local hobby shop

> /BHWEFICE oL — R,

Try again!

If it doesn’t work at all -+

FrEHLTWR VYL, T
OREZHBLTFE W,

TEL 0847-41-7400

FAX 0847-41-9361

X Z20—KRY DR

is too thick.
(1/8 round)
thin.

(1/8 round)

O 77— oHRE —HIIRBNERIEEIF->T
WAL, BREDSRVIRETY,
= A0—&Y ZADFAANELTHEL £4,

(1= TE$ &IX1/8[HEE)

@ Y77 —DHRAOICEELEYTTATED LWV
I, RIS FVREET T,
= 20— ABOHFAANEL THABL £,

(1= TE$ &i1/8[0#x)
X Slow throttle adjustment
@ If the fuel is leaking from muffler with gas, the fuel

= Adjust slow throttle by turning in direction A.
@ If the exhaust gas is not ‘wet at all, the fuel is too

= Adjust slow throttle by turning in direction B.

49




IV VOREEHITFTHELLD

Run up the engine

OB 4\ Caution
Y AIZADVWROWREEHERLTTRI, Y Confirm that there are no persons close to your helicopter.
Yo BARDOLLOBS~10mDAFIZI L T, Y¢ Stand at 5~10 m back to one side of the helicopter.
1. ARV RVATAv TP YD ENTHANGNLTY 1. Gradually increase the throttle stick setting.
XN Return the stick to LOW when your helicopter is about to
2. BEREFEEXERVESIIBAELATA VI EAT—T take off.
RBLUET., 3. Repeat this operation (about 5 to 10 times)
3. 120 fEEVIBLEEL, BUEDOPAET, 4. Stop the engine and have a rest.
4. HOBROTKRBEEMBLSIZLELES.
BELSIES L TWEY., EA/EIR If your helicopter is vibrating or
~BICS ET B moving laterally
SV IRE _ Adjust tracking and trim
N EEBRVET, : d
g (Refer to Page:51 and 52)
(P51, 52% &)
H I
y %
”
"
1
1
1%
y
AxE A\ CAUTION

HABET, A —2—ORELLODIEE, FOULT
A—VEBITRDZEOICLTEDETH, FREFEAL LV
TFE, ZEREFNIBZIDHYET,

REBONE
EFRCERBRPPRENTIEORBREDOEIIHAT S
. ERPULNOBERICRY ET, TR EREL, T
VYVERELEEE, EREHELTTXY, ERAHOBS
i BEREE L, YHIVVST UL —EAABME
TR,

When stopping the main rotor for maintenance, etc., place the
palm of the hand against the yoke.

Do not wear gloves during this operation as they may become
entangled in the rotor.

Continuing to operate your model despite unusual vibrations or
noise could result in accident or injury. Cease operation, stop the
engine and investigate the source of the problem immediately.
Should you be unable to locate the source of the problem, consult
your dealer, or our engineering service section.,

50




kL

-z
AEE

Rotor blade tracking

A\ Caution

PSRV IORERBIRTT OT. #iErSSmBERATH
LA9RY- 3

Keep at least 5m distance between you and your
helicopter.

1. A0Y MVAT 1w I D> D NS IZHH A LR
EOEN O LB EFNIZ D FE S,
1 —4& —ODFsifi* PO RET,

2. O— 44— LK RTFI W,
2OO0— 2 —NRIUFH 2@ > TWHIFOK T
M, EFIEFhTO3HE, by rEsEs

BETY,

3. FOIYRUIUHBEFYYFOY ROy R VR
EEILCHBLET.

A: FOBETLV— Rl - DY ROEX%*
Oy Fay R iy

B: BFOENTL—Rlf - DOvROEX%
DEyFay R #EDD

MRV IBETATOWREESORREICAY
FY, BRICAESXTHELRYELEY,
FSoy RV SBRBET - AEHETEDI—E. &
NRYVISTOEY FAHNKHSSER>TWS L
BB LTTXEW, (P39BMR)

1. Gradually raise the throttle stick towards a HIGH
setting until the helicopter is just about to taking off.

2. Carefully watch the tracking of the rotor blade
trips. If both rotor blades are the same track, it is all
right. However, if the tracks of one blade is
higher/lower than the other, it is riecessary to adjust
the tracking.

3. To adjust tracking, remove the rod end of the
collective pitch control.

4. Shorten the rod end of the blade whose track is
higher than the other. Elongate the rod end of the
blade which track is lower. (Turn each rod end one
or two times)

[LCauﬁon

Incorrect tracking causes vibration of the
helicopter. After tracking adjustment,
confirm if the pitch of blade at the hovering
is 5.5° approx. (Refer to page: 39)

Pitch rod

51




&MY LDRAE

2BV NVAFAw TPV E EFTVE, BkMNFE L
NAHES LT M. BARTVAARFANMEZET., THhEEIE

TZ20ONMYATT,

1. SHE—D M) LFRE
BAANE & £S5 S5 & B EATICHEE A

1. Rudder trim .
When the helicopter is just about to take off,

iR 5
Inclination of c h Ut.A 'ﬂ%ﬁ.
helicopter orrection of trim
@D FHFATE < MY A E@FENE»T,
Turns to @ Trim to ®
B EAF L h Y LAE@ENCENT,
Turns to ® Trim to ®

2. TV R—Z—0D M) LFHE
Btk dg X L35 5 &3 D HEANICEED
2. Elevator trim
When the helicopter is just about to take off,

o R by AE

nclination of Correction of trim
helicopter

@D FHFAEEL MY LERT Y DIEHHT.

Turns to © Trim to ©

@D T AME < MY LE@FE T NEIST.

Turns to @ Trim to @

3. THOvoh) AFHE
BN E EAA S LT HEFNCHEAED
3. Aileron trim
When the helicopter is just about to take off,

£ R Ny A
Inclination of Correction of trim
helicopter ’ orrec
@D FEAEHL MY A E@F)CEINT.
Turns to ® Trim to ©
ODFmrAMEL b A EOQENCEINT,
Turns to ® Trim to ®

Adjustment of each trim

Slowly raise the throttle stick to HIGH. When your helicopter is
just about to take off, it inclines to some directions. Correct the
inclination by using each trim lever.

I{—-FI ] (MODE 1] ‘

I
i
5o

1
u )

® ©

[£—r 1| [mooe 1 |

|

@ ®
<y
oig i
o)
[E“F' [MODEHI
I\ ) ‘
Bl
|] [I uu
5a
S——

52




RANY TV TOEE
AEE

Hoovering practice

4\ Caution

°

BRICADODWREWI & &ERBLTTFEL,
BEDOLRLEHE, S~1I0MORICIIBET,

°

o

Be sure no one is nearby.
Stand behind your model and to one side, at a distance
of 5 to 10 meters.

[

Y FHD S HIFHFHIEE Y EIFROTT IV,
AN AT R = BPUIRITERBEZODORERITIFINY L IT

T, RITEE L, BRI RAB DI TTIW,

LR Y VT IR E —EDOMBIZRL, RITSEDHTT,
2. HRDESITHRAEBODTRAANBIS> L LALTORDRATY

TEOQOFFANUEBAEZOBIZLYOE T, ZoBELE

BeLTITRS e THRAY VI MITRITRVET,

A5y 7.1

BEETOFRNY VIR TEBLIICR>A0HR. £LIBH
LV EEES L ETaMEELELES.

Y& During this exercise, the helicopter should not be flown too high.
One of the basic elements of correct and safe helicopter flight is
HOOVERING. So take time to become accomplished at
hovering.

1. Heoveringis to fly the helicopter at a fixed pesition.

2. If your helicopter turns to direction (©, then move the stick of

© to correct the position of

transmitter to the direction
helicopter.

10em< GViBS XTIV IVATF s w22 LTS
Open the threttle until the helicopter takes off the about
10cms (4”) height.

AEHAI0mB Rz 2o b T
VAVAF4 I ETITS,

Reduce the engine control stick
to LOW after the helicopter
reaches about 10cms high. IS

\x; T\\:.

N

.

gt

RAW

%

Step. 1

Begin your advanced exercise of hoovering by moving the helicopter
forwards or backwards and right or left and increasing the height a
little more when you grow accustomed to the previous exercises.

BEDOEBATERL., bk
Al 2&5ICLELE D,
Stand behind the helicopter
and to one side.

53




257y 7.2 (5 —DEE) | Step. 2 (Rudder control)

SH—2AF 4w e RELBROWE 2EXET. LM, LML Change the heading direction of the helicopter by operating the tail
HLTETEDLLIICHMELTRZ N, rotor. Exercise in both direction.

_‘\.,\\\\\\\\\\\

A7y 7.3 (EEFRT) Step. 3 (Turning flight)

BAEEOTMIULTHERNY Y IOMEEXP LT OBE T 5ME Exercise turning flight so that you can turn a helicopter in either
#UET, direction. Place yourself at the center of the intended turning circle
HLEOHERELBLEELFALZAELS THEHEELEL & of the helicopter and move the hovering position forward slowly.
2. Gradually, make the circle larger, raise the height and increase the
EEY, AEYELLTHTESREDICRYVEL LD, flying speed.

BBV A ICEE At the beginning,

#LELED. exercise on a calmday.

54




754 FRED b3S TIVERHE Trouble on flying
F K R P &
Symptom Cause Countermeasure
rovxvT Ebign EwvFoy FICLORENTET |y FOY FORIEABLTI IV F LT
Tracking Not to be coincident W, A EITRVET,
Adjustment by pitch rods has not (P51 )
been completed. Adjust the tracking by pitch rod. Shorten the
pitch rod when lowering the upper blade, or
lengthen the pitch rod when elevating the lower
blade. (Refer to Page: 51)
1L (AP AL VTV —FROEY FANE | EvFOoy RoR%
Low W, GEA\Y v 7o —& —[EiE 1,450rpm < H10)
R Y THED Pitch of the main blade is high. Adjust the pitch rod. (The rotation speed of
00— % —[El# g rotor is about 1,450 r.p.m.)
Rotation of rotor | sz ALY TV —KDOEy FHNE|EvFoy koRE
High W, GRNY V7Tt —4& —[E#E 1,450rpm < 5H1)

Pitch of the main blade is low.

Adjust the pitch rod. (The rotation speed of
rotor-is about 1,450 r.p.m.)

BN UV ITEIZT =N E
FHiZs 524

U v 4 OB The tail swings on hovering.

Vv A DEEAED
The sensitivity of gyro is low.

BEL EFEY

Increase the sensitivity

Gyro SHMITRICF —VBTEA | Vv 1 DRI BEE T ET
Z5hd The sensitivity of gyro is high. Decrease the sensitivity.
The tail swings on flying at
full speed.
% s Yy FAVNERED EyFh—T2ABLET. (P.39%R)
F—=N—b—1r73 The pitch is too high. Adjust the pitch curve

(CAV Ay Y15 2/3AY)
The engine is overheated on
flying in the upper air.

(Refer to Page: 39)

REDZLe#HHANIIR>T, TNTHLFREGNH D L 2I3fHEH
Bk L, BEETORFZEEAR, Yt I=7) 7Y —
EAIZTHET I,

After checking the items shown above, should you still be unable to
locate the source of the problem, consult your dealer, or our
engineering service section.

R -RERE

QIHO7 A4 MPETL., HRETIBEIROKIZERELT
fToTFEW,

@ BAEOMBENEIZ. BUTKRCIRULZOVTT IO, EBHEES
DOHEPEBERFZOVECOFRRAL ) 9, VTATRERS
A, TNI=NEFBRIIEGELT, »3< VT ATRENS &
IZLUTTFEW,

@ AU 7ITH-o B EHE, £THHELTT IV,
A—IEAFE S RBTHRELTT I,

@ BREDOE, AT V—RNEBROHAL., LAY F N, OFF
DIRETHEIERHERLTTI W,

® HOY-25H, £A-ENORKHOREITIEA. EROFHK
22V ETOT, ERELTFIW,

® EHRE*T55A1E. LEQOORET, BEL O L WIFRFT
RELTTIW,

¥, F¥Y TV

ERAEEVHA I

MREZBET, WORS B AWAEDLMIE, KOMITERLT

TEW, :

o FAMMMRFSMEURRIZ VI EIR. BTRBEHRTHIL, B
Wya,

o FAMIZIoTAHULTHEATS.

o fEAEAD=H FEMIZ, BRELERTY.
BEIIBUTE, = RERY YA 7 ViR E L, B3R
FCIHmATEY,

Cleaning and storage

@ After finishing your flight, be careful to follow these steps when
cleaning you model.

@ Do not wash the model body with water. Damage to the radio
controls or rusting of metal parts should result. Wipe the body
with a rag, or spray the body with alcohol and wipe with a rag.

@ Remove all left over fuel from the fuel tank. Also, close the
carburetor to store.

@ Be sure to remove the main blades and turn the switch to off
when storing your model.

® Avoid storing your model in direct sunlight or leaving it in your
car for long periods of time. This could result in discoloration or
distortion of the body.

® When storing for long periods of time, be sure to follow step 3, and
then place in a well ventilated area.

Disposal and recycling

Please follow these rules when disposing of your old parts:

o Always remove any left over fuel from old fuel tanks.

o Separate metal from plastic, ete.

o Used nickel-cadmium batteries are a valuable resource. Always
take used nickel-cadmium batteries to a shop that participates in
arecycling program.

55




AVFFVRIE MAINTENANCE

BE - BRELILSE

In case of a fall or crash

REAAO—9—%Z|MLTLLEZWL
Replace the main rotor.

!

BED SR MG F X, R H S
Check eacﬁ section Parts have scratch or are broken.

| Fxyvofa4 b
YES — Check Point

{ NO . ARES AP — DAY
BRI L F N T—AOEMBY . AR
Replace the parts. < FH—avhE—LY YT hOAY
I - Bend of stabilizer bar.
Bend of tail boom pipe.
Bend of rudder control shaft.

Y Y

> kAU ETISq p | EINSS
§ Hovering ﬂight A vibration can be seen.
- (hSwERUvT7eEbEEY)
YES | l NO (Set the tracking.)
N AL VA NDEA ST VS
C)I'('I ;L( t:ez m’;\fr)\ llﬁl*fst The main mast is bent. O K
YES | No
PR VEF IS P A VER N Y- ] NTVABEOTOED
Replace the main mast. ‘Check the main rotor blade. | The mainrotor blade is balanced.
| NO | | YES
RSV RERB F—NTL—KDRS5 YR AT, TV, EABDOD
Balance the main rotor blade. Balance of the tail rotor blade. ,’P‘h" Y ANEDTNSD
e tail rotor blade is
] NO YES balanced.
TIHFY LT AV R
M- T3
The yoke and feathering
2 \ spindle are bent.
RSV R ERB(KR) O—4%—~Av KOHKR
Balance the tail rotor blade. Check the rotor head.
| YES | | NO
LU R—=NTH
gpAi-> T35
The center hub is
Y y bent.
AEY RILAE# Uy —NTEK
Replace the yoke. Check the center hub.
|
YES NO
Y Y
VI —NTIH tafR—H—ERTIVI =
Replace the centerhub. || 7y v s o LTTFa W
| Please contact HIROBO
: Service engineering
TOMORE Other reasons: TEL. 0847-41-7400
(Foy I RUORHEREELETY., ) (Checking and parts replacement required) FAX.0847-41-9361
AR —TLDEE - %41k Damper rubber, crankshaft, main blade---
IVIVISUITY T hOMY
AR Nk )]

56




@ BEA—VIEONT

<EHBOBAICDODWT>

Wbk, BEINBCE, Y M 2BASINABEUEAI-RESLAHEE>THBEVRD T X
W, ESITEEENRZS FIZAY IS WERIZ, BEELOR—EEBERBS TIIA—Y O SITHE
EREMA-SBYF, IBEEFHTBEYTIV,

IORIZIE, EAT. KA. BERS, EFHS2WHELOL BELRI-RES, 4% BE2F-30 L
FRALTTEW, X, 2EUEDN =V 2 FARICEXINIBEOMBEERT, 1IB5VEHEMATTX
AR

© BFERHIDOWTIL, FRIFAHIHBEAEDE D THERNEIZL L RWEE L L3 BRE1H Y 7,

© N—VHKIZITHBBUIZAENTEY FRADT, US—Vfli#X1.05)+ZEHITIEET X,

T726 |LEEFHTHALET530-214
b OR—#R)E TV E £
TEL 0847-41-7400

A
7E i p-g
0402-543 SFIL—hZI VKR 1ty b 800 = 800 190
0402-544 SFXA T L—FK 2t v b 3800 = 7,600 1,050
&1 (8,400 1.05)+ 1,050
&5 9,870H
____________________________________________________________ B%%----------------------------------.----..-___---___..--____-.-__------__--_.
N B 2LV {gES
BR NTRESE
—~ Nl Sikmes
i~ ¥ 332
o el 5'/7‘.’55
IS ES
e = @@=t :féﬂuaf%
I — 0 i‘l(_U HE
— o A =1 1 452 0
i - |[ug || se X ‘3
) N &) %
b % #
® e
S 'M
'I>( R 4o =
og P g s
m 6 4 AJ
/H-| Q#E S
" . ¢ g2
m S 2 XU ;@ oo iﬂ,*
- e 1 882
|| S oc|eR Fad
(i RoC|8R Awd
N N 2OBIRS fen
el 5 c|EdnEny
5 L] | B o Xk 8
) i o s =RV VR D
Sle =T R S C|EEN g|=
#lw  |ald||e g XEM s ¥R
0|5 S N |l N0 o|~ ooif ﬁ'ﬂ{%“(g‘&’ ,Hﬁlij?

57



@s8—w1yz b  PARTSLIST

0403-215

2506-004

2530-010

0403-202

2500-045

0403-210

2506-019

2500-060

0403-208 0403-207
\ 0403-203

0403-201

0403-204
2539-011

2500-036

2500-086

2532-028
2525-005

2539-010

0402-508

\ 0403-212

2532-047

0402-055

0403-213

0403-214

58




- KNo. W A ABC | iR B &
Cord No. Name of Parts Q'ty Price Remarks
AU N—Th
0402-006 Damper rubber 4 400 130
i ARG A )=
0402-055 Stabilizer bar 2 800 1,050
0402507 | SES %% > 7 7= 2 600 130 | 99R—N, TS v — ER, X 2ILAY
mixing arm With g5 ball, Washer, Screws, Bushing
SFAZLESAH—aL A=)l T — A by R—fF
0402-508 | At v b 1 600 130 | With stopper
SF stabilizer control arm set
0403-201 V—)— 1 Ty —, CAf
Seesaw 600 190 With washer and screw
ANwTTL—}h Y A £t
0403-202
Stop plate 1 400 130 With screw
R —=NT
0403-203 Center hub 1 1,200 190
I—7%4 RTL—} AU IN—=F515—fF
0403-204 K
3-20 Yoke side plate 2 3,000 270 With damper collar
) AV RN T a
0403-205 Spindle bush 2 500 130
B N—=A 2F—H5—
0403-206 Damper inner collar 2 300 130
} ZIHY VT A RIg)
0403-207 Feathering spindle (g6) ! 300 190
. AV RIVRNV A —
0403-208 Spindle holder 1 1,000 190
YW FT— A YA
0403-2 .
09 Pitch arm 2 400 190 With screw
TV — RV E—
0403-210 Blade holder 2 1,000 190
AR T L —R
0403-212 | o - bilizer blade 2 1,600 270
NV—hrz R ARt
0403-2
3-213 Root end 2 800 190 With screw
ALV T L—R
0403-214 Main rotor blade 2 3,800 1,050
2500-036 | Brg g3 X g8 X 4F ZZ 2 1,200 130
2500-045 | Brg g6 X g15X5Z7Z 2 1,200 130
2500-057 | Brg ¢3X¢6X 2.5F ZZ 2 1,200 130
] Brg g6Xg12X4.5HA 5 A |
2500-060 Brg g6 X 812X 4.5H thrust 2 1,200 130
2500-086 | Brg 83X g7X3ZZ 2 1,200 130
2505-007 | M4 F 1Y Fw b 10 200 90
M4 nylon nut
2506-004 | FW g3X8X%0.5T 20 100 90
2506-006 | FW ¢4 X8X%0.5T 20 100 90
2506-010 | FW g3 Xx9X1T 20 100 90
2506-019 | FW g3x4.5%0.5T 10 200 90
2506-038 | FW g6xX8X%0.1T 5 500 90
y EX g5:8—)l
2525-002 EX g5 ball 1,000 130
. g5 R— it
2525-005 @5 ball with stand 4 1,000 %
EX 7Ry bRV b (A) 5X9XM3
2530-010 | By Livot bolt (A) 59X M3 2 300 130
. X¥vvTAZY 1—M3x15
2532-015 Cap screw M3X 15 10 400 130
*¥vvTAZY a—M2X8
2532-028 Cap screw M2X 8 10 800 130
FyYr v T A7) 2—M2X6
2532-031 Cap screw M2X 6 10 800 130
¥y T AT 2—M4X28
2532-047 Cap screw M4 28 10 600 130
FR7ZIE A M3XS8
2533-012 Pan head screw M3 X 8 20 100 130
FARTATEAMIX12
2533-014 Pan head screw M3 X 12 20 100 130
KA VKRV N M3X12
25639-010 | 5 tton bolt M3 12 2 300 130
K& RV N M3X8
2539-011 | bt ton bolt M3X 8 2 300 130

59




2500-049

2531-003
0403-216

2539-011

0402-260

0403-217

2532-031

2500-049

2506-019

2500-016

2533-012

0403-223

0403-219

2500-080

0403-224

0404-531

0404-532
2532-028
0400-004 2500.048
S0
/B
0402-574
0402-016
2500-095 0403-218
0403-011
: 2531-003
L { 2506-016 )
2505-006 @/w
" @
0402-580
2532-008

o




aJ— KNo. T E2 AEC | lRR(FD) HE i1 £
Cord No. Name of Parts Qty Price Remarks
SRBISVFRNSA=T
0400-004 Metal made clutch bell lining 2 200 270
A—=rOIS5vFEy b
0402-016 Auto-rotation clutch set 1 3,000 190
0402-260 | X7 V¥ 770y 2 1,800 190
Bearing block
SE XA ¥ ¥ Assy (77T) 1K
0402-574 SE main gear assembly (77T) 1 set 7,800 270
A—bObMNVIYIVvE—
0402-580 Auto-rotation torque limiter 1 1,500 190
i JI-11gl0R A MO 2
0403-011 JJ-11 ¢10 mast lock 1 300 130
WHRIY ywyaay hg—Ib7—A
0403-085 W-type wash-out control arm 2 350 130
SIYFTATOay s
0403-216 Radias block 1 900 190
AT RTOv Y
0403-217 Slide block 1 500 130
} g10A 1 > < A MP=198)
0403-218 410 main mast (P =198) 1 800 270
AL UFX(TID
0403-219 Main gear (77T) 1 500 270
0403-223 | N7 YV TN — 1 1,000 270
Bearing holder
77w FR)N 8T¥ ¥+
0403-224 | (1 ¢ch bell 1 3,500 270 | With 8T gear
0404-023 | ZZ T AT =4 2 300 90
Radius arm
SX AUw¥a/L—hrtyh 1X
0404-531 SX swash plate set 1set 4,500 270
SX g5 h—NS I T ALY
0404-532 SX ¢5 ball radius pin 1 800 130
2500-016 | Brg g4 Xg9X4F ZZ 2 1,200 130
i Brgg12X16L 7> =1
2500-048 Brg $12 % 16L one way 1 1,500 190
2500-049 | Brg 610X g19X 5ZZ 2 1,200 130
2500-072 | Brg ¢3X g7X3F ZZ 2 1,200 130
2500-080 | Brg g8 X ¢19X 6ZZ 2 1,200 130
2500-095 | Brg ¢4 Xg11X4Z7Z 2 1,200 130
2505-006 | M3F A ¥+ b 10 200 90
M3 nylon nut
2506-016 | FW ¢12X18X0.5T 5 300 90
2506-019 | FW ¢3X4.5X0.5T 10 200 90
2506-037 | FWg1l0X14X1T 5 300 90
ANw 7Y TS12
2508-003 Stop ring S-12 5 500 90
=— R 2X11.8
2509-003 Needle pin 2X11.8 2 300 %0
] EX g5R— U
2525-002 EX g5 ball 5 1,000 130
oY 7 P-12
2529-005 O-ring P-12 5 300 130
YRy bRV D)
2530-004 Pivot bolt (D) 2 400 130
iRy MRV NE)
2530005 | p; ot bolt (E) 2 300 130
vy hAZY 2—M4x4
2531-003 Set screw M4 x 4 10 300 90
FyY v T AI) 2—M3X25
2532-008 Cap screw M3X 25 10 400 130
FyYwTAT) 2—M2X8
2532-028 Cap screw M2X8 10 800 130
FyYv T AT 2—M2X6
2532-031 Cap screw M2X 6 10 800 130
2533012 | 7\ 7 # Y EAM3XS 20 100 130

Pan head screw

61




(0

2500-081

0403-222 ‘

2532-002

B

({_

\

2531-003

0404-403

=0 {
e g d

Qi

0403-225

a(©

/7 —
@
]

O

0403-226

0403-227

0403-228

AN

s
N
<)

/ T
)

€
‘ b
<

2534-017

(oo
Qe

(10D

2538-002

S 0403-220
0403-230

0403-231
2505-001 0403-229

2505-006
0403-221

2525-002
2532-031

2532-004 2531-001

2532-012

2534-003

2532-020
0403-232

G
@
0403-211 (OS 46FX-Hf) "f-‘?@

(For OS 46FX-H)

62




IJ— KNo. it EA A | mFE(H) BE fi %
Cord No. Name of Parts Q'ty Price Remarks
46 1% 77—+t v | (OS 46FX-HH) e
0403-211 | Muffler set for 46 class 1set 2,000 270
(For OS 46FX-H)
T —/3—7% % — (0S 46FX-HH)
0403-220 Taper collar (For OS 46FX-H) ! 300 130
0403-221 | 7 -V ¥ I NN=AF— 1 300 90
Cooling cover stay
AB—=R—Ny TV N7 YT+
0403-222 Starter coupling 1 1,500 190 With bearing
I FTa— AR—R— ¥ 7
0403-225 Clutch shoe 1 3,000 270 Starter shaft
7 T A RA — I FES(46H)
0403-226 Fly wheel washer (For 46) 1 300 130
0403.227 | 27 1A= 1 2,000 270
Fly wheel
=V TT7 v ALt
0403-228 Cooling fan 1 400 270 With screws
=V 2T HNR— YAt
0403-229 Cooling cover 1 800 210 With screws
0403-230 | T ¥ ¥ XTI b 1 1,400 270
Engine mount
R Fy TV NR—H5— 08 46SF-HIZ{f
0403-231 Carburetor lever collar 1 400 130 Use to OS 46SF-H
46/~ 75—+t v b (OS46SF-HiH) ey
0403-232 | Muffler set for 46 class 120 2000 20 | XM e
(For OS 46SF-H)
S-60 AX—R—T ¥ T N
0404-403 S-60 starter shaft 1 2,000 700
Brg ¢6X12L 7 7 A
2500-081 Brg ¢6X 12L one way 1 1,200 130
M27 b
2505-001 M2 nut 20 200 90
M37 v b
2505-002 M3 nut 20 200 90
EX g5:R—
2525-002 EX g5 ball 5 1,000 130
v hA2Y) a—M3X3
2531-001 Set screw M3x3 10 300 90
Yy hAZY 2—Max4
2531-003 Set screw M4 x4 10 300 90
FyYw T AT 2—M3X8
2532-002 Cap screw M3 X8 10 400 130
FywTAIY 2a—-M3X12
2532-004 Cap screw M3 X 12 10 400 130
XYY TAZY 2—-M3X35
2532-012 Cap screw M3X 35 10 400 130
vV TAIY 21— M3.5X12
2532-020 Cap screw M3.5X 12 10 500 130
FyYvTAZY a—M2X6
2532-031 Cap screw M2X 6 10 800 130
YT A7) a—M3X8
2534-003 Tapping screw M3X 8 10 100 130
YT AT Y 2—M2.6X6
2534-011 Tapping screw M2.6 X6 10 100 130
YU T A7) a— M2.6X8-2
2534-017 Tapping screw M2.6X 8-2 10 100 130
HSEAM3IX6
2538-002 Flush head screw M3X 6 10 200 130

63




2511-016

Q
@, ~.€

2505-006 A
J 0402-511

2534-007

0403-246

2511-003

0403-236
2532-012

2532-008

2532-038

0403-241 * 9591063

0403-240

2532-003
2511-027 0

0403-239

64



aJ— RNo. i E2 ANBC | IR EE fi %
Cord No. Name of Parts Qty Price Remarks
SFSIUT AT —AAT—L Y
0402-511 SF radius arm stay set 1 500 190
0403-236 | TVH ¥ —HRY T2 b 1 400 130
Aileron servo mount
0403-237 | F—R7 L —A 2 | 2500 | 1,050
Servo frame
0403.238 | AT~ 7V —A 2 | 2500 | 1,050
Main frame
(L) angle
AH TV —1 +w MMt
0403-240 Mechanical plate 1 800 210 With nut
Sx o<k T MY
0403-241 Gyro mount 1 800 270 With nut
Ly S 15X
0403- 307 Frue] tank oot | 1,600 270
& 2 7B T A
0403-308 | Tank vibration preventing rubber 2 700 270
F—=NT—=ARINE— %1
0403-246 | 111 boom holder Each1| 20 190
2505-006 | M37 1 HYFy b 10 200 90
M3 nylon nut
JTOARA Y N—M3X26
2511-003 Cross member M3 X 26 2 500 190
AR IN—M3X22
2511-016 Cross member M3 X 22 2 500 190
AR N—M3X60
2511-024 Cross member M3 X 60 2 500 190
T AR T IN—M3X20
2511-027 Cross member M3 X 20 2 500 190
T — g3XT7X15.5
2621-063 | (v Jiar #3X7%X15.5 2 300 130
H5— g3X6X5S8
2521-064 Collar g3 X 655 2 300 130
¥yYvTA2Y 2—M3X8
2532-002 Cap screw M3 X8 10 400 130
F¥ v T A7) 21— M3X10
2532-003 Cap screw M3X 10 10 400 130
vy AT 2—M3X25
2532-008 Cap screw M3X 25 10 400 130
Fyr v T A7) 2—M3X35
2532-012 Cap screw M3X 35 10 400 130
Frv I A7) a—M3X18
2532-038 Cap screw M3 X 18 10 400 130
YT A7) a—M3X12
2534-007 Tapping screw M3X 12 10 100 130

65




2522-028

2524-014
2524-001

2522-005

. 2525-002
0402-107

2532:031 2522-005

2522-023

2532-031

2525-002 —
2521-065

0403-234 0403-233
Z 2500-073
0402-106
2521-067
0a00-234 (6 2500-057 2524-001
G
0402-107
-

2500-065 @ > 2522-005

2521-065 v
2506-010 (. = 2506-019

2500-050 (‘ -
@2 @ piNe:
2522-023 o) P

o  2521-046
D o —2500-050
. @ 2532-007

0404-625 B, &
s
2525-002
2532-031

III[I"'

2531-001

2522-004



53— KNo. P At e | W%
Cord No. Name of Parts Q'ty Price Remarks
0402-106 | N3 goheZti}:lE pftc?ﬂ;;:gt/ b 11§§t 900 270
0402107 | NSTHH > L /A=t 2 600 190
0403-233 | gl & b v= 1 800 190
0408-284 | Gt S e Eana| 800 | 210
0403235 | 1 o MIVIITERY 1 500 130
Elevator torque lever pivot

2500-050 | Brg g3 x 8 42 2 | 1,200 130
2500-057 | Brg s3x #6x 2.5F 22 2 | 1,200 130
2500-065 | Brg g6 10X 3F ZZ 2 | 1,200 130
2500-073 | Brg g4 x 8 3F 27 2 | 1,200 130
2505-001 | M27 > b 20 200 90 (
2506010 | FW g3X9X 1T 20 100 90
2506-019 | FW g3X4.5X0.5T 10 200 90
2521046 | 27— gaxexe 2 200 130
2521065 | 5~ 86 XBX1.5 2 300 130
2521067 | J7— rierterdd 2 300 130
2522002 Zd;/;:tfog 230 5 500 90
2522-004 Zdilg’tfog Vo235 5 500 90
2522-005 ZJ;'/;I:}Z\OE M M2 45 5 500 90
2522-008 Z&i’s"ti‘og M em2 60 5 500 90
2522-009 K&ﬁl;"tfog Mo M270 5 500 90
2522.021 Z’&ﬁ&i‘og T M2 40 5 500 90
2522-023 Z&i:tfog M2 X130 5 500 90
2522.024 Z&ﬁ’ti‘og T2 140 5 500 90
2522028 Zd;./;l;i‘og M Mzx12 5 500 90
2524-001 | M2DY FLK 5 250 90
2524.014 | g% I IM2X12.5 10 500 90
2525002 | EX 858V 5 | 1,000 130
2531-001 | £ Y A2 Y2 M3X3 10 300 90
2532002 | & o S/czg‘ﬁ&ls" M3x8 10 400 130
2532-007 ga; ¥ 727 Y 2 M3X2 10 400 130
2532.031 ga; YTAZ Y 21— M2x6 10 800 130
2532.099 | & A s M26x6 10 400 130

67




2534-007

ﬁ'"h

2534-007
2506-010

9524-001
2505-002
0403-250
2506-004
/———
» 2534003
3 a0 2532-007
",",
2 ) ®
& (.:V
”’"’I[“‘;"‘
0403-247
0402253
0403-248
0403-250
0403-245
0403-304
0403-305 ‘
% 0404-567
X 2506-010 %3
o, e |
<
0402-522
2506-010 0404-537 25

2505-001

2507-002

J
2500-088
0403-303

0403-245

/
g

¢

2531-001

0403-302

(&5

2511-010 /
A i R
A

[~

_/@
2500-088

5
s
&

2506-010
2532-002

68



IJ— N No. i e AR | A& R fii %
Cord No. Name of Parts Q'ty Price Remarks
SE ERHUI/NV K
0402-253 SE vertical stabilizer setting band 1 800 130
SFRS 4 7S —1—8T
0402-522 SF drive pulley 8T 1 400 130
AT A —F¥(14T)
0403-244 Counter gear (14T) 1 1,500 190
VP Z B EEIVAN |
0403-245 Counter joint shaft 1 600 130
3 F =31 F(L="1720)
0403-247 Tail pipe (L.="720) 1 900 1,050
i 44— ha—)ki1y R(L=870) 1R
0403-248 Rudder control rod (L. =870) 1set 400 1,050
S&—arhO—IH1 REy |k
0403-249 Rudder control guide set 1 400 190
R EELv b 1K YA, T3y Mt
0403-250 Tail stabilizer set 1 set 700 270 With screwand bracket
YA —FYET XV MH
0403-302 Counter gear 8T for belt drive 1 1,500 180
0403-303 | 7V ¥ Z =¥ r—A AV b 1 | 1,500 180
Counter gear case for belt drive
F—Iv T — =31 T L=695
0403-304 | (~<JL k) 1 900 | 1050 |7VYTHE
Tail boom pipe L. =695 (for belt drive)
. S&—a>hO—)ow R L=860 PP/3 A 7, g55R— ), M2X8CS, O v R Rftf
0403-305 | B dder control rod L =860 1 500 | 1,050 ik PP pipe, 95 ball, M2 X 8CS and rod end
SX Va-A v NihA N —
0404-537 SX joint shaft cover 1 300 130
SX F—=NT—ATL—Zkw h 1R
0404-567 SX tail boom brace set 1 set 1,000 1,050
) AT VR—=XYr—AN1 TH) &1
0404-640 Counter gear case (For pipe) Each1 800 190
RNV =F ¥ 20TR)
0404-641 Bevel pinion gear 20T (R) 1 2,000 190
RV =F U F¥ 20T(L)
0404-642 Bevel pinion gear 20T (L) 1 2,000 190
2500-068 | Brg 65X g13X4Z7Z 2 1,200 130
2500-088 | Brg 68 Xg16 X 5F ZZ 2 1,200 130
M2 Fw b
2505-001 M2 nut 20 200 90
M3 Fv b
2505-002 M3 nut 20 200 90
2506-004 | FW g3xX8X0.5T 20 100 20
2506-010 | FW g3X9X1T 20 100 90
EV Y7 g4
2507-002 E-ring g4 10 100 90
ANATOARA L N—M3X26
2511-010 Hexagon cross member M3 X 26 2 400 190
F—=IWVRIALAT¥ 7 Y b 1R
2523-017 Tail drive shaft set 1 set 700 1,050
M2y Ry R(FEZ4LL)
2524-001 M2 rod end (with out ball) 10 500 130
vy bAZ Y 2—M3X3
2531-001 Set screw M3x 3 10 300 90
FyYw T AIY 2—-M3IX8
2532-002 Cap screw M3X 8 10 400 130
Fyr YT AZY 2—M3X22
2532-007 Cap screw M3 X 22 10 400 130
XYy 7 A7) 21— M2X8
2532-028 Cap screw M2X8 10 800 130
Fyv T AU 21—M3X18
2532-038 Cap screw M3X 18 10 400 130
AYEVT ALY 2—M3X8
2534-003 Tapping screwM3 X 8 10 100 130
AYEUT A7) 12— M3X12
2534-007 Tapping screw M3 12 10 100 130

69




2534-018

2532-030

0402-597

0402-596

N\
= 5> @)
,,,‘ 1>\
T
£ % 0404-336
= 2531-003
2505-006_S 0402-576
Q\ —
2506-019

0402-602. &

2506-019 ~ é;

2500-057 &
|

2533-015 /E

i

2500-061

0402-578 0402-602
0402-597
2524-004
2531-001
0403-251
2533-012
2500-068 2534-011

0402-528

2534-005

2532-015

2500-003

0403-251 e @ L~

0402-312 4 ' &
2505-013 ,J
((Lh
2511023 | €A L
l é 0403-253
g A

,,1
N 2534-011
Q2
0402-228

2525-002
2532-031

2500-003

402-
0402-031 2534-011

2533-012

70



a— KNo. W & ABC | ERE(ED o &
Cord No. Name of Parts Q'ty Price Remarks
HA K7 —1) —(Brgfh)
0402-031 Guide pulley (with bearing) 1 800 130
X F—lhaA=y b r—2A 1 Y2, Fy Mt
0402-228 Tail unit case 1 set 800 190 With screws and nut
: S-305F—J)V¥¥—L v b
0402-312 S-30 tail gear set 1 1,300 190
SFF—NV 7L —RL=T7)
0402-528 | ok 441 rotor blade (L=177) 2 500 190
] SEWHIF—)LEw FL v b Assy 1K
0402-576 SE W-type tail pitch set assembly 1set 3,800
i SEF—MNITvTEY b 1R
0402-578 SE tail housing set 1set 8,500 270
SE 57—V 7L — RV & — %2
0402-596 | SR tail blade holder Each2| °% 190
SE F—WNoIv T 1A
0402-597 SE tail housing 1set 800 190
SEWHF— Iy F L N—
0402-601 SE W-type tail pitch lever ! 800 270
SE 5 —IV¥vF L —h
0402-602 SE tail pitch plate 1 2,200 190 .
. FIVFYRY 7 A 1R YA, Fv Mt
0403-251 Tail gear box 1set 800 190 With screws and nut
R Ty FUIN—=AT—
0403-252 Tail pitch lever stay 2 400 130
R TNy FL -y b
0403-253 Tail pitch lever set 1 400 130
] F—T ¥ 7 b 7= —{$14T
0403-306 Tail shaft with pulley 14T 1 700 190
] F—=lVaAf v g2
0404-336 Tail joint $2 1 700 270
2500-003 | Brg ¢5Xg11X5Z7Z 2 1,200 130
2500-057 | Brg ¢3X¢6X2.5F ZZ 2 1,200 130
2500-061 | Brg ¢4 X¢9X4Z7Z 2 1,200 130
2500-068 | Brg 85X ¢13X4ZZ 2 1,200 130
9505-006 | M3F 1B+ b 10 200 90
M3 nylon nut
2505-013 | M2:67 > I 20 200 90
2506-005 | FW g4Xx6X0.5T 10 100 90
2506-019 | FW ¢3X4.5X0.5T 10 200 90
ZARA Y IN—M3X15
2511-023 Cross member M3X15 2 500 190
9524003 | 07 KL~ K> 10 300 130
Rod end pin
TINY I RAT
2524-004 Double link pin type 2 300 130
2525-002 | X ggfgﬁ’l’ 5 | 1,000 130
tw hAZY a2—M3X3
2531-001 Set screw M3 X3 10 300 90
tw bAZY a—M4xX4
2531-003 Set screw M4 X4 10 300 90
Fyy A7V a—M3X15
2532-015 Cap screw M3x 15 10 400 130
¥yvy AT a—M3X6
2532-016 Cap screw M3X 6 2 500 130
Xy v T ATY a—M2.6X8
2532-030 Cap screw M2.6 X8 10 800 130
Xyv T ATY a—M2X6
2532-031 Cap screw M2 6 10 800 130
FAR7ZIEAM2X14
2533-007 | p, ) head screw M2X 14 20 100 130
FR7AIEAM3IXS
2533-012 Pan head screw M3X8 20 100 130
FR7 AT A M3IX14
2538-015 Pan head screw M3X 14 20 200 130
Ay T ATY 2—M2X10 AU T Y
2534-005 Tapping screw M2X 10 sprit end 10 100 130
2y T AT 21— M2.6X6
2534-011 Tapping screw M2.6 X6 10 100 130
Ry T AT 2a—M2X14
2534-018 Tapping screw M2X 14 10 100 130
2539-015 W xw a7 N4 REY 9 500 130

W-type wash-out guide pin

71




2534-015

0403-256

2506-010

2532-002

0403-255

HIROB0

46 HELICOPTER

INSTRUCTION
MANUAL

HIROEO LIMITED FIRQE0 LIMiriEsD ol

e SRR R %
M‘Wyé’//” ‘%.
l\ ' \ HIROBQ FLIGHT B8TAFFL

g 0403-258
y 1 irEPO FUIGHT STAEF «

i I ' 2523-007

el HIRORBO.

A N i

= YR > g -
0403-257

IROB0. /g
| HIROBO. % |,

AOIT

2506-010

0402-532
0402-535

2531-001°
0403-254

0403-259

72




I— R No. L 2 ABC | () ) W &
Cord No. Name of Parts Qty. Price Remarks
0402-532 ;ﬁi‘;ig ! (‘Vf,h? & 2 800 | 390
0402535 | 357 N Zom 2 | 1,00 | 390
0403-254 | G Ry b7 D 2 1,000 | 390
0403-255 | S YL~ 1 2,600 | 1,050
0403-256 | v J B 1 800 | 1,050
0403-257 | GEH346 7 =) 1 800 | 270
0403-258 ggggig i;;?x:?r%ction manual 1 1,000 270
0403-259 éjig‘gogté‘i/alg k()ﬁ ) 2 1,000 | 390
2505-006 11\6113:;1 ead 10 200 | 90
2506-010 | FW g3X9X 1T 20 100 | 90
2523-007 | g X3~ PH—LFa—=T 10 | 2000 | 1,050
2531001 | £ P A2 Y =" M3X3 10 300 | 90
2532-002 ga‘; S/czvfﬁ:&:;“ M3x8 10 400 | 130
2534-015 ,fi'a';p‘f;; TR0 L M2xs 10 100 | 130

73




SHTTHR<BELDIA T —

EOR-%RE H=os0 umneo

C—EFNEERT 1
— 530-214 MOTOYAMA-CHO, FUCHU-SHI,
EBRAPHALEIS30-214 T726  HiRoSHIMA-PREF, JAPAN. 7726
HIRO30 TEL:(0847)41-740040 FAX:41-9361 TEL:0847-41-7400 FAX:0847-41-9361

A\ & Caution

DABOARO—8E £ 2B 5 W CHEMT 5 2 & WRES R TVET, TR 7E128
QFBORBIL VTR, HRFELLLEETEZENBYET, FR8E 1R
OABORBIOWTHEEMLTHN ETH. H—IRBAAPEY . BHbI L LR ¥ 85F 4R

EDQZEFBNELEDS, T—BEIVETIIBBEVLELET, ¥k 8 FE12A
@FALABERICOVWTROBEC AP H S TREZAVPRETOT, ITRESL, ¥ 9F 58
(DReproduction of this manual, or any part thereof is strictly prohibited. First printing
@The contents of this manual are subject to change without prior notice. Second printing
(3 Every effort has been made 1o ensure that this manual is complete and correct. Should there, ; it

) . o ; ! Third printing

however, be any oversights, mistakes or omissions that come to your attention, please inform

us. . L
@item @ not withstanding, we cannot be responsible for events related to the operation of your Fifth printing

bR % 17
2 hR3EAT
3RRZEAT
5 4 RFEIT
555 R

R

December, 1995
January, 1996

April, 1996

Fourth printing December, 1996

May, 1997

model.




	Page 1
	Page 2
	Page 3
	Page 4
	Page 5
	Page 6
	Page 7
	Page 8
	Page 9
	Page 10
	Page 11
	Page 12
	Page 13
	Page 14
	Page 15
	Page 16
	Page 17
	Page 18
	Page 19
	Page 20
	Page 21
	Page 22
	Page 23
	Page 24
	Page 25
	Page 26
	Page 27
	Page 28
	Page 29
	Page 30
	Page 31
	Page 32
	Page 33
	Page 34
	Page 35
	Page 36
	Page 37
	Page 38
	Page 39
	Page 40
	Page 41
	Page 42
	Page 43
	Page 44
	Page 45
	Page 46
	Page 47
	Page 48
	Page 49
	Page 50
	Page 51
	Page 52
	Page 53
	Page 54
	Page 55
	Page 56
	Page 57
	Page 58
	Page 59
	Page 60
	Page 61
	Page 62
	Page 63
	Page 64
	Page 65
	Page 66
	Page 67
	Page 68
	Page 69
	Page 70
	Page 71
	Page 72
	Page 73
	Page 74
	Page 75
	Page 76

